TEST REPORT

Report Number. : R13541206-E4

Applicant : Microsoft Corporation
One Microsoft Way
Redmond, WA 98052-6399

USA
Model : 1964
FCCID : C3K1964
IC :  3048A-1964
EUT Description : Portable Computing Device
Test Standard(s) : FCC 47 CFR PART 15 SUBPART C

ISED RSS-247 ISSUE 2
ISED RSS-GEN ISSUE 5 + A2

Date Of Issue:
2021-07-08

Prepared by:
UL LLC
12 Laboratory Dr.
Research Triangle Park, NC 27709 U.S.A.
TEL: (919) 549-1400

SNIZ

a

77~\y (ACCREDITED)
Dl [ CERT #0751.06




REPORT NO: R13541206-E4 DATE: 2021-07-08
FCC ID: C3K1964 IC: 3048A-1964

REPORT REVISION HISTORY

Issue
Rev. Date Revisions Revised By
v1 2021-05-25 Initial Issue Niklas Haydon

Revised power, PSD, and radiated data due

V2 2021-07-08 .
to power increase by manufacturer.

Brian T. Kiewra

Page 2 of 382

UL LLC
12 Laboratory Dr., RTP, NC 27709; USA TEL: (919) 549-1400

This report shall not be reproduced except in full, without the written approval of UL LLC



REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

TABLE OF CONTENTS
REPORT REVISION HISTORY ...ttt iiirriicessss s e s s s enmassss s s s s s s snmsss s s s e sssnmmsssssnsssesssnnnnnes 2
TABLE OF CONTENTS ...ttt rrrr e s s s e e s e e mmm s s s s e e s s e mma s s a s s s e e e s nmmnassa s s e e e e e e nmnnsssnnsns 3
1. ATTESTATION OF TEST RESULTS .........o it e e s rsmmss s s e e s s emmmns e e e 5
2. TEST RESULTS SUMMARY .......eiiiiiiiiicciis s rr s s s s s e e e s rnmm s s s s s e s s s s mmms s s s s e s e s nmmnnnssnnns 7
3. TEST METHODOLOGY .......ciiiiiiiiciiisiiiiremesssss s e s s eesms s s s e s s e smmsssssssssesssnnnsssssssssssesnnnnnns 8
4. FACILITIES AND ACCREDITATION ...t er e e s e e s s sems s s e e e e e mmmmn s 8
5. DECISION RULES AND MEASUREMENT UNCERTAINTY ...t e e eeeennas 9
5.1, METROLOGICAL TRACEABILITY oottt 9
5.2. DECISION RULES. ...ttt e ettt e e e e e e etttaaeeaaaeeaas 9
5.3.  MEASUREMENT UNCERTAINTY oottt e e 9
5.4, SAMPLE CALCULATION ...ttt ettt ae e e aaeeeaaaa 9
6. EQUIPMENT UNDER TEST ... oo iiiiitimeccis s s rrrrsmssss s s s e e s s e mms s s s s s e s s s nmmma s s s e e e e e nmnnnn 10
6.7.  EUT DESCRIPTION ...ttt ettt ta e e e 10
6.2.  MAXIMUM QUTPUT POWER. ...ttt 10
6.3. TEST REDUCTIONS CASES ...ttt 12
6.4. DESCRIPTION OF AVAILABLE ANTENNAS .........coooeeeeeeeeeeeeeeee e 12
6.5. SOFTWARE AND FIRMWARE ...ttt ettt ettt a e e e e e 12
6.6. WORST-CASE CONFIGURATION AND MODE ...........couuueeeeeieeeeieeeeeeeeeeeeeae, 13
6.7. DESCRIPTION OF TEST SETUP. ...ttt e a e eeaaa 18
7. MEASUREMENT METHOD. ...t crres s s s s s s r s e s s eesm s s s e em s s e nmn s s e ennn 19
8. TEST AND MEASUREMENT EQUIPMENT ...t rr s s s e e e e e e 20
9. ANTENNA PORT TEST RESULTS. ... .ot iirirrcmcss s s s e s s s s e e e e em s s s e e s e nmmm s 23
9.1, ONTIME AND DUTY CYCLE ... ettt 23
9.2, B AB BANDWIDTH. ...ttt ettt ettt e e ettt e e e e eaea e e e e 29
9.2.1.  802.11ax HE20 MODE 2T X . .oiitiiiii e 30
9.2.2.  802.11ax HEA0 MODE 2T X . .oiiiiiiii it 44
9.3, 99% BANDWIDTH ...ttt e e 62
9.3.1.  802.11ax HE20 MODE 2T X ... it 63
9.3.2.  802.11ax HE40 MODE 2T X ... ittt 77
9.4, POWER SPECTRAL DENSITY oottt ettt 95
9.4.1. 802.11ax HE20 MODE 2T X ... i 96
Page 3 of 382
UL LLC

12 Laboratory Dr., RTP, NC 27709; USA

This report shall not be reproduced except in full, without the written approval of UL LLC

TEL: (919) 549-1400



REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

9.4.2. 802.11ax HEA0 MODE 2T X .. oottt 110
9.5, CONDUCTED SPURIOUS EMISSIONS...........eeeeeeeeeeeeeeeeeeeteeeee et 128
9.5.1.  802.11ax HE20 MODE 2T X ...t 129
9.5.2.  802.11ax HEA0 MODE 2T X ...ttt 149
9.6, QUTPUT POWER. ...ttt ettt ettt e e e e ettt eaeeaaaaeans 174
9.6.1. 802.11ax HE20 MODE 1TX ...t 176
9.6.1. 802.11ax HE20 MODE 2T X ... oo 194
9.6.2. 802.11ax HEA0 MODE 1TX . i 202
9.6.1.  802.11ax HE40 MODE 2T X ... it 226
9.7 AVERAGE POWER ...ttt taa e 238
9.7.1.  802.11aX HE20 MODE 1TX oottt 239
9.7.1.  802.11ax HE20 MODE 2T X ...oiitiiiiiiieiieeeeee ettt 245
9.7.2. 802.11ax HE40 MODE 1TX ...oiitiiiiieiiiiieee ettt 248
9.7.1.  802.11ax HE40 MODE 2T X ...coitiiiiei ittt 256
10. RADIATED TEST RESULTS..... .ot s s e s s s e e e s s s s s e e e e e mmn s e e e 260
10.1. TRANSMITTER ABOVE 1 GHZ.......cooeeeeeeeeeeeeeeee ettt 262
10.1.1. TX ABOVE 1 GHz 802.11ax HE20 MODE IN THE 2.4GHz BAND..................... 262
10.1.2. TX ABOVE 1 GHz 802.11ax HE40 MODE IN THE 2.4GHz BAND..................... 300
TR ST = 10 T o o o [0 1 X NS 382
Page 4 of 382
UL LLC

12 Laboratory Dr., RTP, NC 27709; USA

This report shall not be reproduced except in full, without the written approval of UL LLC

TEL: (919) 549-1400



REPORT NO: R13541206-E4 DATE: 2021-07-08
FCC ID: C3K1964 IC: 3048A-1964

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: Microsoft Corporation
One Microsoft Way
Redmond, WA 98052-6399
USA

EUT DESCRIPTION: Portable Computing Device

MODEL.: 1964

SERIAL NUMBER: 0F00022211200C (radiated)

OFO000AN211200C (radiated)
0F00082211200C (radiated)
0F0003K211200C (antenna port conducted)
O0F0003W211200C (antenna port conducted)
0F0003V211200C (antenna port conducted)

SAMPLE RECEIPT DATE: 2021-04-12

DATE TESTED: 2021-04-12 to 2021-06-14
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies
ISED RSS-247 Issue 2 Complies
ISED RSS-GEN Issue 5 + A2 Complies

UL LLC tested the above equipment in accordance with the requirements set forth in the above
standards. The test results show that the equipment tested is capable of demonstrating compliance with
the requirements as documented in this report.

The results documented in this report apply only to the tested sample, under the conditions and modes of
operation as described herein. It is the manufacturer's responsibility to assure that additional production
units of this model are manufactured with identical electrical and mechanical components. All samples
tested were in good operating condition throughout the entire test program. Measurement Uncertainties
are published for informational purposes only and were not taken into account unless noted otherwise.

This document may not be altered or revised in any way unless done so by UL LLC and all revisions are
duly noted in the revisions section. Any alteration of this document not carried out by UL LLC will
constitute fraud and shall nullify the document. This report must not be used by the client to claim
product certification, approval, or any agency of the U.S. government.
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2. TEST RESULTS SUMMARY

This report contains data provided by the applicant which can impact the validity of results. UL
LLC is only responsible for the validity of results after the integration of the data provided by the

customer.
FCC Clause | ISED Clause Requirement Result Comment
Reporting ANSI C63.10 Section
See Comment Duty Cycle purposes only 11.6.
RSS-GEN 6.7 o Reporting ANSI C63.10 Section
] 99% OBW purposes only  |6.9.3.
15.247 (a) (2) RSS-247 5.2 (a) |6dB BW Complies None.
15.247 (b) (3) RSS-247 5.4 (d) | Output Power Complies None.
See Comment Average power Reporting Per ANSI C63.10,
purposes only Section 11.9.2.3.2.
15.247 (e) RSS-247 5.2 (b) |PSD Complies None.
15.247 (d) RSS-247 5.5 Conducted Spurious Emissions Complies None.
15.209, 15.205 g?g'GEN 8.9, Radiated Emissions Complies None.
15.207 RSS-Gen 8.8 AC Mains Conducted Emissions Complies None.
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REPORT NO: R13541206-E4 DATE: 2021-07-08
FCC ID: C3K1964 IC: 3048A-1964

3. TEST METHODOLOGY

The tests documented in this report were performed in accordance with FCC CFR 47 Part 2,
FCC CFR 47 Part 15, ANSI C63.10-2013, and KDB 558074 D01 15.247 Meas Guidance
v05r02, KDB 414788 D01 Radiated Test Site vO1r01, RSS-GEN lIssue 5 + A2, and RSS-247
Issue 2.

4. FACILITIES AND ACCREDITATION

UL LLC is accredited by A2LA, certification #0751.06, for all testing performed within the scope
of this report. Testing was performed at the locations noted below.

Address ISED CABID | ISED Company Number | FCC Registration

Building:
12 Laboratory Dr
RTP, NC 27709, U.S.A

us0067 2180C 703469
Building:
2800 Perimeter Park Dr
Morrisville, NC 27560, U.S.A
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REPORT NO: R13541206-E4 DATE: 2021-07-08
FCC ID: C3K1964 IC: 3048A-1964

5. DECISION RULES AND MEASUREMENT UNCERTAINTY
5.1. METROLOGICAL TRACEABILITY

All test and measuring equipment utilized to perform the tests documented in this report are
calibrated on a regular basis, with a maximum time between calibrations of one year or the
manufacturers’ recommendation, whichever is less, and where applicable is traceable to
recognized national standards.

5.2. DECISION RULES
The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4:2012
Clause 8.2. (Measurement uncertainty is not taken into account when stating conformity with a
specified requirement.)

5.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Radio Frequency (Spectrum Analyzer) 141.2 Hz
Occupied Channel Bandwidth 1.22%
1.3 dB (PK)
RF output power, conducted 0.45 dB (AV)
Power Spectral Density, conducted 2.47 dB
Unwanted Emissions, conducted 1.94 dB
All emissions, radiated 6.01 dB
Conducted Emissions (0.150-30MHz) - LISN 3.40 dB
Temperature 0.57°C
Humidity 3.39%
DC Supply voltages 1.70%
Time 3.39%

Uncertainty figures are valid to a confidence level of 95%.

5.4. SAMPLE CALCULATION

RADIATED EMISSIONS

Where relevant, the following sample calculation is provided:

Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) + Cable
Loss (dB) — Preamp Gain (dB)

36.5dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

MAINS CONDUCTED EMISSIONS

Where relevant, the following sample calculation is provided:

Final Voltage (dBuV) = Measured Voltage (dBuV) + Cable Loss (dB) + Limiter Factor (dB) +
LISN Insertion Loss.

36.5dBuV + 0dB +10.1 dB+ 0 dB =46.6 dBuV
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REPORT NO: R13541206-E4 DATE: 2021-07-08
FCC ID: C3K1964 IC: 3048A-1964

6. EQUIPMENT UNDER TEST
6.1. EUT DESCRIPTION

The EUT is a portable computing device. This report covers the 2.4 WLAN ax radio in the
device.

6.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum conducted output power as follows:

2.4GHz BAND 802.11 ax MODE 1TX SISO ANT A

Frequency Range Mode Output Power| Output Power
(MHz) (dBm) (mW)
1TX
2412 - 2472 802.11ax HE20 SU 23.23 210.38
2412 - 2472 802.11ax HE20 RU size 106T 21.17 130.92
2412 - 2472 802.11ax HE20 RU size 52T 21.26 133.66
2412 - 2472 802.11ax HE20 RU size 26T 19.12 81.66
2422 - 2462 802.11ax HE40 SU 22.93 196.34
2422 - 2462 802.11ax HE40 RU size 242T 23.57 227.51
2422 - 2462 802.11ax HE40 RU size 106T 21.28 134.28
2422 - 2462 802.11ax HE40 RU size 52T 21.27 133.97
2422 - 2462 802.11ax HE40 RU size 26T 19.01 79.62
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2.4GHz BAND 802.11 ax MODE 1TX SISO ANT B

Frequency Range Mode Output Power| Output Power
(MHz) (dBm) (mW)
1TX
2412 - 2472 802.11ax HE20 SU 23.05 201.84
2412 - 2472 802.11ax HE20 RU size 106T 21.11 129.12
2412 - 2472 802.11ax HE20 RU size 52T 21.18 131.22
2412 - 2472 802.11ax HE20 RU size 26T 18.20 66.07
2422 - 2462 802.11ax HE40 SU 22.48 177.01
2422 - 2462 802.11ax HE4A0 RU size 242T 22.10 162.18
2422 - 2462 802.11ax HE40 RU size 106T 21.13 129.72
2422 - 2462 802.11ax HE40 RU size 52T 20.25 105.93
2422 - 2462 802.11ax HE40 RU size 26T 17.39 54.83

2.4GHz BAND 802.11 ax MODE 2TX MIMO ANT A+ ANT B

Frequency Range Mode Output Power| Output Power

(MHz) (dBm) (mW)
2412 - 2472 802.11ax HE20 SU 25.19 330.37
2412 - 2472 802.11ax HE20 RU size 106T 24.03 252.93
2412 - 2472 802.11ax HE20 RU size 52T 22.18 165.20
2412 - 2472 802.11ax HE20 RU size 26T 20.46 111.17
2422 - 2462 802.11ax HE40 SU 25.61 363.92
2422 - 2462 802.11ax HE40 RU size 242T 25.19 330.37
2422 - 2462 802.11ax HE40 RU size 106T 24.04 253.51
2422 - 2462 802.11ax HE40 RU size 52T 22.21 166.34
2422 - 2462 802.11ax HE40 RU size 26T 20.78 119.67
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6.3. TEST REDUCTIONS CASES

Preliminary tests were completed that showed that HE20 SU and HE40 SU data can represent
HE20 242T and HE40 484T.

6.4. DESCRIPTION OF AVAILABLE ANTENNAS

The antenna(s) gain and type, as provided by the manufacturer’ are as follows:

The radio utilizes two PIFA antennas, with the following gains:

Frequency

Antenna A

Antenna B

2400-2485MHz

3.9dBi

5.5dBi

6.5. SOFTWARE AND FIRMWARE

OS: Windows Build 19041.vb_release 191206-1406
Test tool version 22.35020.0.0-01924
WLAN driver 22.20.0.5

BT driver 22.30.0.4
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REPORT NO: R13541206-E4 DATE: 2021-07-08
FCC ID: C3K1964 IC: 3048A-1964

6.6. WORST-CASE CONFIGURATION AND MODE

The fundamental of the EUT was investigated in the three available configurations (laptop,
stage, and tablet). With the EUT in the tablet configuration it was also investigated in three
orthogonal orientations (X, Y, Z) modes. It was determined that the laptop configuration was the
worst-case configuration orientation; therefore, all final radiated testing was performed with the
EUT in the laptop configuration.

All radios that can transmit simultaneously have been evaluated for radiated for all possible
combinations of transmission and found to be in compliance.

Worst-case data rates as provided by the client were:
802.11ax HE20 mode: MCSO
802.11ax HE40 mode: MCSO

Output power and average power were performed with the EUT set to the max power setting of
each modulation/channel/mode the EUT will be set at:

802.11n HE20 mode, 1Tx Antenna A mode

802.11n HE20 mode, 1Tx Antenna B mode

802.11n HE20 mode, 2Tx, MIMO mode

802.11n HE40 mode, 1Tx Antenna A mode

802.11n HE40 mode, 1Tx Antenna B mode

802.11n HE40 mode, 2Tx, MIMO mode

Frequency Wi-Fi MIMO — HE20
Band Channels
26T 52T 106T su
1 12 15 17 16
12 15 17 17
2400 to 6 12 15 17 17
2483.5 10 12 15 17 17
MH:z 11 12 15 17 16
12 5 5 5 13
13 4 4 4 8.5
Wi-Fi MIMO — HE40
Channels
26T 52T 106T 2427 su
3 12 15 17 16 17
Frequency 4 12 15 17 17 17
Eand 6 12 15 17 17 17
8 12 15 17 17 17
9 12 15 17 16 17
10 5 5 5 13 17
11 4 4 4 8.5 17
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REPORT NO: R13541206-E4 DATE: 2021-07-08

FCC ID: C3K1964 IC: 3048A-1964
Frequency Wi-Fi SISO Antenna A — HE20
Band Channels
26T 52T 106T SuU
1 15 17 17 18
15 17 17 -
2400 to 6 15 17 17 18
2483.5 10 15 17 17 18
MH:z 11 15 17 17 17
12 5 5 5 14
13 4 4 4 9.5
Wi-Fi SISO Antenna A — HE40
Channels
26T 52T 106T 2427 SuU
3 15 17 17 16 17
Frequency 4 15 17 17 17 17
Band 6 15 17 17 17 17
8 15 17 17 - 17
9 15 17 17 17 17
10 5 5 5 14.5 17
11 4 4 4 12 17
Frequency Wi-Fi SISO Antenna B — HE20
Band Channels 26T 52T 106T suU
1 13 16 17 18
13 16 17 -
2400 to 6 13 16 17 18
2483.5 10 13 16 17 18
MHz 11 13 16 17 17
12 5 5 5 14
13 4 4 4 9.5
Wi-Fi SISO Antenna B — HE40
Channels ™5 ¢r 52T 106T 242T sU
3 13 16 17 16 17
Frequency 4 13 16 17 17 17
Band 6 13 16 17 17 17
8 13 16 17 - 17
9 13 16 17 17 17
10 5 5 5 14.5 17
11 4 4 4 12 17
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Antenna port conducted emissions outside of output power and average power were performed
with the EUT set to the following modes:

802.11n HT20 mode, 2Tx, MIMO with channels 1, 6, and 11 at SISO mid channel power
settings and channel 12 and 13 at higher of SISO Ant A and Ant B channel 12 and 13 power
settings

802.11n HT40 mode, 2Tx, MIMO with channels 1, 6, and 9 at SISO mid channel power settings
and channel 10 and 11 at higher of SISO Ant A and Ant B channel 10 and 11 power settings

Frequency Wi-Fi MIMO — HE20
Band Channels
26T 52T 106T su
15 15 16 18
2400 to 6 15 15 16 18
2483.5 11 15 15 16 18
MHz 12 5 5 5 14
13 4 4 4 9.5
Wi-Fi MIMO - HE40
Channels
26T 52T 106T 2421 su
Frequency 3 16 16 16 17 16
Eand 6 16 16 16 17 16
9 16 16 16 17 16
10 5 5 5 14.5 13
11 4 4 4 12 12
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Radiated spurious emissions between 1GHz and 18 GHz outside of radiated band edge
emissions, were performed with the EUT set to transmit on low, middle and high channels on
each modulation with the highest power spectral density and then repeated on the highest
output mode with the least margin power density emissions scan (with 802.11ax HE40 modes

covering 802.11ax HE20 modes):

Frequency Wi-Fi MIMO — HE40
Band Channels
26T 52T 106T 2427 SuU
2400- 3 12 15 17 - -
2483.5 6 12 15 17 - -
MHz 11 12 15 17 - -
Frequency Wi-Fi SISO ANTENNA A — HE40
Band Channels
26T 52T 106T 2427 SuU
2400- 3 15 17 - - -
2483.5 6 15 17 - - -
MHz 11 15 17 - - -
Frequency Wi-Fi SISO ANTENNA B — HE40
Band Channels
26T 52T 106T 2427 SuU
2400- 3 13 16 - - -
2483.5 6 15 17 - - -
MHz 11 15 17 - - -
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Radiated band edge emissions were performed with the EUT set to transmit on low and high
channels with MIMO covering SISO as MIMO per chain power settings are higher:

Frequency Wi-Fi MIMO - HE20
Band Channels
26T 52T 106T 2421 U
2400- 1 17 17 17 ] 17
2483.5
MHz 11 17 17 17 - 17
Frequency Wi-Fi MIMO — HE40
Band Channels
26T 52T 106T 242T SU
2400- 3 17 17 17 17 17
2483.5
MHz 9 17 17 17 17 17

Radiated emissions below 1GHz, above 18 GHz, and power line conducted emission were

performed in UL LLC report R13541206-E3.

Page 17 of 382

UL LLC

12 Laboratory Dr., RTP, NC 27709; USA

This report shall not be reproduced except in full, without the written approval of UL LLC

TEL: (919) 549-1400



REPORT NO: R13541206-E4

FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

6.7. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Support Equipment List
Description Manufacturer Model Serial Number FCCID
USB Hub J5create JCA374 AY2A1904000477 NA
USB Hub J5create JCA374 AY3A2010013253 NA
USB Hub J5create JCD383 DL3A1903011541 NA
USB Hub J5create JCD383 FY5A2010034764 NA
Earbuds Sony MDR-EX14AP NA NA
Earbuds Sony MDR-EX14AP NA NA
Earbuds JvC HA-FXL NA NA
Power Supply Microsoft 1706 0D130UOHD210C NA
Power Supply Microsoft 1706 0D130U0GX310C N/A
Power Supply Microsoft 1706 0D130UQHD710C N/A
Power Supply Microsoft 1706 0D130U0GU310C N/A
Power Supply Microsoft 1706 0D130UQHDL10C N/A
/0 CABLES
1/0 Cable List
# of Cable
C:l:e Port Identical CO;I-;:(e:tOI' Cable Type | Length Remarks
Ports (m)
1 Mains 1 12-pin Mains <3 Goes to ac/dc adapter
2 USB-C 2 USB-C USB <3 None
TEST SETUP

Test software on the EUT exercised the radio card.

SETUP DIAGRAMS

Please refer to R13541206-EP1 for setup diagrams.
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REPORT NO: R13541206-E4 DATE: 2021-07-08
FCC ID: C3K1964 IC: 3048A-1964

7. MEASUREMENT METHOD

Duty Cycle: ANSI C63.10 Subclause 11.6

99% and 6 dB BW: ANSI| C63.10 Subclause - 11.8.1 and 6.9.3

Output Power: ANSI C63.10 Subclause - 11.9.1.3 Method PKPM1 Peak-reading power meter
11.9.2.3.2 Method AVGPM-G Gated average power meter

PSD: ANSI C63.10 Subclause -11.10.2 Method PKPSD (peak PSD)

General Radiated Spurious Emissions: ANSI C63.10-2013 Sections 6.3-6.6

Emissions non-restricted frequency bands: ANSI C63.10 Subclause -11.11 and 6.10.4

Emissions restricted frequency bands: ANSI C63.10 Subclause -11.12.1 and 6.10.5

AC Power Line Conducted Emissions: ANSI C63.10-2013, Section 6.2.
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REPORT NO:
FCC ID: C3K1

R13541206-E4
964

DATE: 2021-07-08

IC:

3048A-1964

8. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:

Test Equipment Used - Wireless Conducted Measurement Equipment

Equipment

Model

ID Description Manufacturer Number Last Cal. | Next Cal.
SA0025 Spectrum Analyzer Agilent N9030A [2021-04-01 {2022-04-01
Keysight ey s
SA0027 Spectrum Analyzer Technologies N9030A [2020-06-10|2021-06-10
PWMO004 RF Power Meter Keysight N1911A  |2020-07-31|2021-07-31
Technologies
Peak and Avg Power Sensor, Keysight 7. N7
PWS002 50MHz to 18GHz Technologies N1921A |2020-07-31|2021-07-31
PWMO002 RF Power Meter Keysight N1911A  |2020-07-31|2021-07-31
Technologies
Peak and Avg Power Sensor, Keysight e &L
PWS001 50MHz to 18GHz Technologies N1921A |2020-05-27 | 2021-05-27
Peak and Avg Power Sensor, Keysight 7. N7
PWS002 50MHz to 18GHz Technologies N1921A |2020-07-31|2021-07-31
HI0090 Environmental Meter Fisher Scientific| 15-077-963 |2020-06-26 | 2021-06-26
HI0091 Environmental Meter Fisher Scientific| 15-077-963 | 2020-06-26 | 2021-06-26
Version
SOFTEMI Antenna Port Software UL 2021.4.9 NA NA
2021.4.13
Test Equipment Used - Radiated Disturbance Emissions (E-field) — Chamber C
Equipment
ID Description Manufacturer Model Number| Last Cal. Next Cal.
1-18 GHz
AT0062 | HORN Antenna ETS-Lindgren 3117 2021-02-03| 2022-02-03
Gain-Loss Chains
C-sACoz | Gainoss string: Various Various | 2021-04-15 | 2022-04-15
1-18GHz
Receiver & Software
206496 | Spectrum Analyzer Rohde & Schwarz ESW44 2020-03-09 | 2022-03-09
Version 9.5 (04
SOFTEMI | EMI Software UL Mar 21) NA NA
Additional Equipment
used
Temp/Humid/Pressure
HI0085 | Meter EXTECH SD700 2020-04-20 | 2021-04-30
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

Test Equipment Used - Radiated Disturbance Emissions Test Equipment (Morrisville - North Chamber)

Equipment
ID

Description

Manufacturer

Model Number

Last Cal.

Next Cal.

1-18 GHz

AT0072

Double-Ridged
Waveguide Horn
Antenna, 1to 18
GHz

ETS Lindgren

3117

2020-04-27

2021-04-27

Gain-Loss Chains

N-SACO03

Gain-loss string: 1-
18GHz

Various

Various

2020-07-28

2021-07-28

Receiver &
Software

197954

Spectrum Analyzer

Rohde & Schwarz

ESW44

2021-03-30

2022-03-30

SOFTEMI

EMI Software

UL

Version 9.5 (04 Mar 2021)

Additional
Equipment used

ATA174

10dB, DC-18GHz,
5W

Mini-Circuits

BW-N10W5

2020-08-29

2021-08-29

s/n 181474341

Environmental
Meter

Fisher Scientific

15-077-963

2020-08-06

2021-08-06

Test Equipment Used - Radiated Disturbance Emissions Test Equipment (Morrisville — Chamber 4)

Equipment Manufacturer/Bra
ID Description nd Model Number| Last Cal. | Next Cal.
1-18 GHz
Double-Ridged
Waveguide Horn
Antenna, 1to 18
206211 GHz ETS Lindgren 3117 2021-03-11]2022-03-11
Gain-Loss Chains
Gain-loss string: 1-
C4-SAC03 | 18GHz Various Various 2021-05-07 |2022-05-07
Receiver &
Software
206496 Spectrum Analyzer Rohde & Schwarz ESW44 2021-03-09 12022-03-09
SOFTEMI EMI Software UL Version 9.5 (27 May 2021)
Additional
Equipment used
10dB, DC-18GHz,
ATA176 5W Mini-Circuits BW-N10W5 | 2020-08-29 |2021-08-29
s/n 200037635 | Environmental Meter| Fisher Scientific 06-662-4 2020-01-22 (2022-01-22
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08

IC:

3048A-1964

Test Equipment Used - Radiated Disturbance Emissions Test Equipment (Morrisville - South Chamber)

Equipment
ID

Description

Manufacturer

Model Number

Last Cal.

Next Cal.

1-18 GHz

AT0067

Double-Ridged
Waveguide Horn
Antenna, 1to 18
GHz

ETS Lindgren

3117

2020-04-28

2021-04-28

Gain-Loss Chains

S-SACO03

Gain-loss string: 1-
18GHz

Various

Various

2020-07-06

2021-07-06

Receiver &
Software

197955

Spectrum Analyzer

Rohde & Schwarz

ESW44

2021-03-10

2022-03-10

SOFTEMI

EMI Software

UL

Version 9.5 (04 Mar 2021)

Additional
Equipment used

s/n 200037635

Environmental
Meter

Fisher Scientific

06-662-4

2020-01-22

2022-01-22

ATA176

10dB, DC-18GHz,
5W

Mini-Circuits

BW-N10W5

2020-08-29

2021-08-29

NOTES:

1. For equipment listed above that was calibrated during the testing period, please note the
equipment was used for testing after calibration.
2. For equipment listed above that has a calibration due date during the testing period, the testing
was completed before the equipment expiration date.
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

9. ANTENNA PORT TEST RESULTS

9.1. ON TIME AND DUTY CYCLE

LIMITS

None; for reporting purposes only.
PROCEDURE
KDB 558074 D01 Zero-Span Spectrum Analyzer Method.

ON TIME AND DUTY CYCLE RESULTS

Antenna A
Mode ON Time| Period | Duty Cycle Duty Duty Cycle Duty Cycle
B X Cycle Correction Factor| Correction Factor
(msec) | (msec)| (linear) (%) Conducted (dB) Radiated (dB)
2.4GHz Band
802.11ax HE20
. 1.282 1.320 0.971 97.12% 0.13 0.26
OFDMA, RU ssize SU
802.11ax HE20
. 5.474 5.564 0.984 98.38% 0.00 0.00
OFDMA, RU ssize 106T
802.11ax HE20
47 . .984 .389 . .
OFDMA, RU size 52T 5.470 5.560 0.98 98.38% 0.00 0.00
802.11ax HE20
. 5.470 5.560 0.984 98.38% 0.00 0.00
OFDMA, RU ssize 26T
802.11ax HE40
. 1.282 1.327 0.966 96.61% 0.15 0.30
OFDMA, RU size SU
802.11ax HE40
. 1.309 1.356 0.965 96.53% 0.15 0.31
OFDMA, RU size 242T
802.11ax HE40
. 1.308 1.356 0.965 96.46% 0.16 0.31
OFDMA, RU size 106T
802.11ax HE40
. 1.309 1.356 0.965 96.53% 0.15 0.31
OFDMA, RU size 52T
802.11ax HE40
. 1.308 1.357 0.964 96.39% 0.16 0.32
OFDMA, RU ssize 26T
Antenna B
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REPORT NO: R13541206-E4

FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

Mode ON Time| Period |Duty Cycle Duty Duty Cycle Duty Cycle
B X Cycle Correction Factor| Correction Factor
(msec) | (msec) | (linear) (%) Conducted (dB) Radiated (dB)

2.4GHz Band
802.11ax HE20

. 1.282 1.319 0.972 97.19% 0.12 0.24
OFDMA, RUssize SU
802.11ax HE20

. 5.470 5.560 0.984 98.38% 0.00 0.00
OFDMA, RUsize 106T
802.11ax HE20

474 .564 .984 .389 . .

OFDMA, RU size 52T 5 5.56 0.98 98.38% 0.00 0.00
802.11ax HE20

. 5.474 5.564 0.984 98.38% 0.00 0.00
OFDMA, RU ssize 26T
802.11ax HE40

. 1.282 1.326 0.967 96.68% 0.15 0.29
OFDMA, RU size SU
802.11ax HE40

. 1.308 1.356 0.965 96.46% 0.16 0.32
OFDMA, RU size 242T
802.11ax HE40

. 1.308 1.356 0.965 96.46% 0.16 0.32
OFDMA, RU size 106T
802.11ax HE40

. 1.308 1.356 0.965 96.46% 0.16 0.32
OFDMA, RU size 52T
802.11ax HE40

. 1.308 1.356 0.965 96.46% 0.16 0.32
OFDMA, RU size 26T
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DATE: 2021-07-08
IC: 3048A-1964

DUTY CYCLE PLOTS

Antenna A

N-SAC, 46722

MultiView -] Spectrum -

n-sac, 46722

T T

14:48:39 13.04.2021

802.11ax HE20 OFDMA, RU index SU MODE

Ref Level 102,00 dBLY SREW T0WIE EES T62:00 dBiy SREW T0WFE eSS
At 1042 @ SWT 4ms @ VBW 10KH: Frequency 2.4370000 GHz Ate 106 @ SWT 15ms @ VBW 10Kz Frequency 2.4370000 GHz
Tnput LA s Noteh —_off Tnput {AC PS_On Nowh Off
00 cBjv- D3[1] 0.03 dB o8y D3[1]| 0.00 dB
1319750 ms| 5.56400 ms|
o0 Mif1]__g2.88 dapy. 2 - M1LL_86.97 dBY;
709.250 115 T W 194850 ms
e o
o n
oo e B
008
w0 “
w0 n
0 =
20 o 1
CF 2457 Griz 001 pis 0005/ | eaxETen 7001 pis T5ms
2 Marker Table 2 Marker Table
Type | Ref | Trc | X-Value l Y-Value | Function Function Result | Type | Ref | Trc | X-value | V-value I Functi Function Result |
it 1 709.25 ps 88.88 dBpV L 1 1.9485 ms 86.97 dBUV.
o2 oM 1.28175 ms -0.22 dB 02 M1 5.474 ms 0.20 dB
D3 M i 1.31575 ms 0.03 dB 03 Mi__i 5.564 ms 0.00 dB

e e e

Roady  WAAMRAALY

14:29:39 13.04.2021

802.11ax HE20 OFDMA, RU index 106T
MODE

&
m

— ®
Multivi Spectrum (=]

SaL

Frequency 2.4370000 GHz

el 102.00 BV S RBW 101z S6L
1005 © SWT 15 ms © VBW 10 MHz
{AC_PS__ On_ Notch _ Of

T T

14:23:12 13.04.2021

802.11ax HE20 OFDMA, RU index 52T
MODE

D3[1]| 0.01 dB 1] 0.02 dB]
5.56025 ms 556025 m
w0 . Mif1] 8565 dBy w0 {1]—65.06.d8y
v e 2.25600 ms| S 1,96350 ms|
w0 31
0 0
w0 w0
504 50
400 P
o oo o oy
204 =
0 1
CEXEAET 001 pis T5ms, | e 01 pis T5ms,
2 Marker Table 2 Marker Table
Type | Ref | Trc | X-Value l V-value | Function Fu | Type | Ref | Trc | X-Value | V-value I Funct |
2.256 ms 85.83 dBpV M 1.9635 ms 85.86 dBpV
D2 M1 1 5.47025 ms 1.33 dB D2 ML 1 5.47025 ms 1.93 dB
D3 M1 1 5.56025 ms -0.01 dB D3 M1 1 5.56025 ms 0.02 dB

T e e

Roady  WLAMRANLY

14:15:39 13.04.2021

802.11ax HE20 OFDMA, RU index 26T
MODE
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Antenna B

wese, ganzz &
Spectrum )|

H-sAC, 46722

Multiview pectrum

&
[

T T

14:46:46 13.04.2021

802.11ax HE20 OFDMA, RU index SU MODE

14:27:06 13.04.2021

Mul W
Ref Level 102,00 By © RBW 10 MHz SGL Ref Level 102,00 dBuv/ ® RBW 10 MHz. SGL
Att 10dB @ SWT 4 ms @ VBW 10 MHz Frequency 2.4370000 GHz Att 10dE ® SWT 15ms @ VBW 10 MHz Frequency 2.4370000 GHz
Toput 7 " b n " Nowen 0k Tnpuc P B 70 " Noren 7GR
200 D3 1]} 0:01 dBf 100 D3[1] 0.0 dB]
1318750 ms 556025 ms
90 ds M1 —21.20 dRpy] 0 A1[1]—79.12 dBpv.
. \ o \ \ Zanssoms
“E v s v - b
ol aw i G
w0 ©
10 @
CEXEaa o5 0057 cramTen ET TS
2 Marker Table 2 Marker Table
Type | Ref | Tre | X-Value Y-value Function Function Result Type | Ref | Tre | X-Value | v-value | Function Function Result |
M1 1 664.25 ps 81.80 dBpv ML 2.3085 ms 79.13 dBpvV
D2 M1 1 1.28175 ms -0.38 dB D2 ML 1 5.47025 ms 1.96 dB
D3 M1 1 1.31875 ms -0.01 dB D3 ML 1 5.56025 ms -0.04 dB

802.11ax HE20 OFDMA, RU index 106 T

MODE

wesae, 46122 &®

Spectrum

H-sAC, 46722

jew | spectrum

&
L

REW 10 V2 561

ms o VBW 1 Frequency 2.4370000 GHz

Ref Level 102.00 dBLV SRBW 101 Sal
At 1006 © SWT 15 ms © VBW 10 MHz
c f

Frequency 2.4370000 GHz

14:25:03 13.04.2021

802.11ax HE20 OFDMA, RU index 52T
MODE

Roady

14:12:56 13.04.2021

P~ 1 . o2, 50 0 i
2 Marker Table 2 Marker Table
Type | Ref | Tre | X-Value | v-Value | Function Function Result | Type | Ref | Trc | X-Value | v-Value | Function Function Result |
M1 1 2.40225 ms 78.08 dBpv ML 1 1.9935 ms 77.84 dBpv
D2 M1 1 2.07 dB ML 1 5.474 ms 0.06 dB
D3 M1 1 5.564 ms 0.07 dB ML 1 5.564 ms 0.62 dB

802.11ax HE20 OFDMA, RU index 26T

MODE
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Antenna A

N-SAC, 46722

MultiView ] Spectrum

H-sac, 46722

&

Ref Level 102.00 d8y/ SRBW 10N SaL
At 1008 ® SWT 4ms © VBW 10 MHz
ut LAC_PS O Not off

M

RefLevel 102.00 dBuv © RBW 10 MHz. SGL.

Ate Frequency 2.4370000 GHz
i«

1005 © SWT 4 ms © VBW 10 MHz
iac_Ps i

15:18:40 13.04.2021

802.11ax HE40 OFDMA, RU index SU MODE

| | | |
h 743.250 s 751.250 ps|
a0 o — . s
2 Marker Table 2 Marker Table
Type | Ref | Tre | X-Value | V-Value | Function Function Result | Type | Ref | Trc | X-Value | v-Value | Function Function Result |
1 743.25 s 86.64 dBpV 751.25 ps 78.33 dBpV
D2 M1 1 1.28175 ms 2.58 dB D2 ML 1 1.30775 ms 0.60 dB
D3 M1 1 1.32675 ms -0.05 dB ML 1 1.35575 ms -0.02 dB
T T T

15:08:04 13.04.2021

802.11ax HE40 OFDMA, RU index 242T
MODE

T i T

15:06:00 13.04.2021

802.11ax HE40 OFDMA, RU index 106T
MODE

v MultiView (| Spectrum e
SREW 10z Ref Level 102.00 dEV SREW 107 Bl
© VBW 10WHz Frequency 2.4370000 GHz At 10d5 ® SWT 4ms  VBW 10 MHz Frequency 2.4370000 GHz
i Input 1AC_PS_ On Neth _ OfF
1 zero Span 18k Cinw
D3[1] o1 dB 100 i f i i i D3 1] 00 ]
1355750 ms | | | | | Lass750ms
o0 a5 8a1f1]—78.09 dopu 0 | | ! ! | 11[1] 6373 dBpv
793.250 s " 746250 s
— 4 L o u e . 20
04 "
0 a0
s E
0 w
0 a0
204 =
0 cey 10
[CF 2.337 GHz. 4001 pts 400.0 s/ CF 2.437 GHz 4001 pts 400.0 ps/
2 Marker Table
Type | Ref | Tre | X-Value | V-value | Function Function Result | X-value ¥-Value Function Function Result
w1 1 793.25 ps 78.09 dBpv 83.73 dBpv
o2 oML 1.30775 ms 2.73 dB 4.22 dB
D3 ML 1 135575 ms 0.01 dB 1.35575 ms 0.00 dB

Do TIRTIT

15:02:46 13.04.2021

802.11ax HE40 OFDMA, RU index 52T
MODE

nesnc, gerz2 &®

Mul pectrum

w

Ref Level 102.00 d&y/ REW 10T E:]
A 1045 © SWT 4ms © VBW 10Kz Frequency 2.4370000 GHz
Input LAic_PS O Noth

200 D301
90 05, | — | . | | e
v
o0
705
o0 o
504,
008
a0
2008
10 6o
Crz.a37 Gz 4001 pts F00.0 1557
2 Marker Table
Type | Ref | Tre | X-Value | V-Value | Function Function Result |

i 1 632.25 s 83.04 dBpV

o2 ML 1.30775 ms 4.44 dB

ER 1.35675 ms -0.02 dB

T e i

14:55:08 13.04.2021

802.11ax HE40 OFDMA, RU index 26T
MODE

Roady

Intentionally left blank
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Antenna B

N-SAC, 46722

H-sac, 46722

Multiview ] Spectrum

&
[

T ey

15:17:04 13.04.2021

o T

[CereER T

802.11ax HE40 OFDMA, RU index SU MODE

Rel Lovel 102,00 43V SRBW 10VHZ S6L Ref Level 102.00 dbutv STBW 101z 6L
Att o0 e At 10d0 @ SWT 4ms  VBW 10 MHz Frequency 2.4370000 GHz
Tnput L ac Input iAic_Ps i
00 100 3 1] 03 dB
| | | | | | 155750 ms
90 a5 0 ! o405 do
w . \ \ E ‘ i ‘ Teezsom
y s, i
e e a0 ety
04 "
o0 a0
<0 e E
0 “@
0 30 ety
204 =
0 cey 10
CF2.a37Ghiz 4001 pts 400.0 557 cF2370Hz 3001 pts 300,055/
2 Marker Table 2 Marker Table
Type | Ref | Tre | X-Value | V-value | Function Function Result | Type | Ref | Trc | X-value | ¥-Value | Function Function Result |
1 759.25 ps 80.61 dBpv ML 765.25 ps 84.35 dBpV
D2 oML 1.28175 ms 1.56 dB 02 M1 1.30875 ms -1.06 dB
D3 Mt 132575 ms -0.00 dB 03 M1 1.35575 ms 0.03 dB

Roady

15:10:37 13.04.2021

Do TR

[T T

802.11ax HE40 OFDMA, RU index 242T

MODE

I

Roady

15:04:37 13.04.2021

MODE

o T

[cerzEn e

802.11ax HE40 OFDMA, RU index 106 T

Spectrum v M jew | Spectrum e
B Ro Lovel 10200 doyy STew e sa
Frequency 2.4370000 GHz au 194 ¢ ST 4rs VB 10Me Frequency 2.4370000 GHz
nput c :
1 zero Span
o0
o0 65 | 0
I 7762560 1]
o0 6 SIP— s . <, - o——
o6 n
o0 s w0
s %
105 “
204 0
20 =
008 1
[CF 2.337 GHz. 4001 pts 300.0 jis/. CF 2.437 GHz. 4001 pts 400.0 ps/
2 Marker Table
Type | Ref | Trc | »-value | Y-value | Function Function Result [ %-Value V-value Function Function Result

w1 1 776.25 s 84.69 dBpV 77.04 dBpv.

o2 oL 1.30775 ms 4.04 dB 3.03 dB

D M1 1:35575 ms -0.04 dB 1.35575 ms 0.02 dB

15:00:50 13.04.2021

Do TIRTIT

802.11ax HE40 OFDMA, RU index 52T

MODE

Spectrum

&
D

1 ac

REW
SWT 4ms © VBW
PS___On_Notch

Frequ

ency 2.4370000 GHz

I

Roady

14:58:34 13.04.2021

MODE

o TIOTZT

[cerzEn e

802.11ax HE40 OFDMA, RU index 26T

o0 08, M1{1]—76.90.dByY,
657.250 ps|
o0 5
70
o0 o
Intentionally left blank
e entionally le a
a0
2008
10 6o
Crz.a37 Gz 4001 pts F00.0 1557
2 Marker Table
Type | Ref | Tre | X-Value | V-Value | Function Function Result |
i 1 657.25 s 76.90 dBpv
o2 ML 1.30775 ms -0.59 dB
ER 1.35575 ms 0.12 dB
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REPORT NO: R13541206-E4 DATE: 2021-07-08
FCC ID: C3K1964 IC: 3048A-1964

9.2. 6 dB BANDWIDTH
LIMITS

FCC §15.247 (a) (2)
ISED RSS-247 Clause 5.2 (a)
The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
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IC: 3048A-1964

9.2.1. 802.11ax HE20 MODE 2TX

2TX Antenna A + Antenna B OFDMA MODE: SU, Single User

Channel|Frequency| 6 dBBW | 6 dB BW |Minimum
ANTA ANT B Limit
(MHz) (MHz) (MHz) (MHz)
Low 1 2412 15.12 18.60 0.5

Mid 6

2437 15.44 14.28 0.5

High 11

2462 12.08 18.52 0.5

High 12

2467 17.84 14.16 0.5

High 13

2472 18.44 18.52 0.5

LOW CHANNEL 1

=

sTaTus

usc

—
Keysight Spectrum Analyzer - AP2021.4.13,85502/40882, MOR-CONL = Keysight Spectrum Analyzer - AP2021.4.13 85502/40882, MOR-CONL [N
L R [509 0C [ it eer ALIGN AUTO  [01:44:11 PM Apr26, 2021 = L R (508 DC | INT REf] [ ALIGNAUTO  [02:20:01 PM Apr2 =
[Center Freq 2.412000000 GHz v S PR reauency Center Freq 2.412000000 GHz #Avg Type: RMS s reauency
NFE— PNo-Wide == Trig: FreeRun AvglHold: 50/50 e NFE— PNo-Wide == Trig: FreeRun AvglHold: 50/50 e
ainLow  #Atten: 40 dB oerlP IFGainiLow  #Atten: 40 dB oeTlP
Auto Tune Auto Tune
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dB/div Ref 30.00 dBm 10 dB/div  Ref 30.00 dBm
Log Log
CenterFreq| CenterFreq|
il 2412000000 GHz ) 2.412000000 GHz
00 o
StartFreq StartFreq
000 attbup S, Y 2392000000 GHz oo 1| 2392000000 GHz
A f i
oo StopFreq 0o StopFreq
2432000000 GHz 2.432000000 GHz
200 200
o CF Step Y CF Step
4.000000 MHz] 4000000 MHz
Auto Man| Auto Man
100 00
. Freq Offset ) FreqOffset
B OHz 0Hz
800 600
ICenter 2.41200 GHz Span 40.00 MHz Center 2.41200 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)|
sc status usc. samus
—
Keysight Spectrum Analyzer - AP2021.4.13,85502/40852 MOR-CONL [E=SE Keysight Spectrum Analyzer - AP2021 4.13,85502/40882 MOR-CONL. [E=8[ED
L R 500 DC [ ke ALIGN AUTO _[02:00:57 PM Apr26, 2021 A L R ___[500 OC | NT ReF] [ ALIGNAJTO__[02:36:27 PM Apr26, 2621 F
Center Freq 2.437000000 GHz ] #Avg Type: RMS TRAGE[5 3 4 5 requency Center Freq 2.437000000 GHz #Avg Type: RMS e[ i5 6 requency
NFE PNO-Wide == Trig: FreeRun AvglHold: 50/50 TYeE( NFE— PNO-Wide == Trig: FreeRun AvglHold: 50/50 TYPE(M W
IFGain:Low #Atten: 40 dB. IFGain:Low #Atten: 40 dB oer|P
Auto Tune Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv  Ref 30.00 dBm 10 dB/div  Ref 30.00 dBm
Log Log
CenterFreq| CenterFreq
20 2437000000 GHz @ 2437000000 GHz
00 o
StartFreq| StartFreq
- % ‘ 0 2417000000 GHz o J o ) 2417000000 GHz
K
o Stop Freq| " Stop Freq|
2457000000 GHz 2457000000 GHz
200 20
o CF Step Y CF Step
4.000000 MHz] 4.000000 MHz
Auto Man| Auto Man
100 00
- Freq Offset| ‘ Freq Offset|
0 Hz] 0 Hz|
500 =
ICenter 2.43700 GHz Span 40.00 MHz Center 2.43700 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)|

lsTATUS|
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

MID CHANNEL 6 Antenna A

MID CHANNEL 6 Antenna B

HIGH CHANNEL 11

—
B3 Keysight Spectrum Analyzer - AP2021.4.13,85502/40852,MOR-CONL =@ B8 Keysight Spectrum Anlyzer - AP20214.1335502/40682,MOR-CONL e
C 5| [ rer ALIGN AUTO [ 02:06:32 PM Apr 26, 2021 L R s0a bc NT REF] [ ALGNAUTO _[02:41:58 P Apr26, 2021
. #Avg Type: RMS 5|  Frequency Center Freq 2.462000000 GHz - #Avg Type: RMS Frequency
NFE—— PNorWiids == Trig: FreeRun AvglHold: 50/50 TYPE{M i NFE— PNO-Wide == Trig: FreeRun Avg|Hold: 50/50 e
IFGainilow  #Atten: 40 dB oetlP IFGain:Low #Atten: 40 dB oer|P
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
CenterFreq CenterFreq
200 2462000000 GHz 20 2.462000000 GHz
00 0
StartFreq StartFreq|
2442000000 GH 2.442000000 GH:
000 p " 9 2 000 % v () i
} A
e Stop Freq| 0o Stop Freq|
2482000000 GHz 2.482000000 GHz
200 200
e 4,000000 MHz 0 4000000 MHz
Auto Man| Auto Man
. Freq Offset| - Freq Offset|
: 0 Hz| 0 Hz|
ICenter 2.46200 GHz ‘Span 40.00 MHz Center 2.46200 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)
sc status sc: sTatus

HIGH CHANNEL 11 Antenna A

HIGH CHANNEL 11 Antenna B

HIGH CHANNEL 12

[B5 Keysight Spectrum Analyzer - AP2021.413,85502/ 40862 MOR-CONL [= o s B Keysight Spectrum Analyzer - AP2021 .13 85502/40882,MOR- CONL [E=mE=a:
L [ m [soa oc [ wrrer ALIGN AUTO__[02:16:29 PM Apr26, 2021 = L R [s0a o0c NT ReF] [ ALIGNAUTO _[02:45:58 oM Apr26, 2021 "
ICenter Freq 2.467000000 GHz ) g : TRACE[ 345 6 requency Center Freq 2.467000000 GHz i #Avg Type: RMS TRACE[! 23456 requency
NFE PNO: Wide —>— 1rig: FreeRun Avg|Hold: 50150 b | NFE PNO: Wide —+— 1rig: Free Run AvglHold: 50/50 “ |
IFGainilow  #Atten: 40 dB verlP IFGain:Low #Atten: 40 dB oerlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
CenterFreq CenterFreq
200 2467000000 GHz 20 2.467000000 GHz
00 00
StartFreq StartFreq|
0 ) 2447000000 GHz oo 2.447000000 GHz
W/ 3/
s ‘ X U
oo StopFreq 129 StopFreq
2487000000 GHz 2.487000000 GHz
o CF Step 0 CF Step|
: 4.000000 MHz] 4.000000 MHz
Auto Man| Auto Man
. Freq Offset| - Freq Offset|
: 0Hz 0 Hz|
ICenter 2.46700 GHz ‘Span 40.00 MHz Center 2.46700 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)
sc status sc: status

HIGH CHANNEL 12 Antenna A

HIGH CHANNEL 12 Antenna B
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REPORT NO: R13541206-E4 DATE: 2021-07-08
FCC ID: C3K1964 IC: 3048A-1964

HIGH CHANNEL 13

—
B Keysight Spectrum Analyzer - AP2021.4.13,85502/40882 MOR-CONL [E=S[EN B Keysight Spectrum Analyzer - AP2021 4.13,85502/40882, MOR-CONL [E=TE=E
C 0 [ ke ALIGN AUTO __[02:23:35 PM Apr 26, 2021 L RE__ 500 DC | I NT R [ Alona [02:53:04 M Apr 26, 2021
) #vg Type: RMS cefi o2 ig|  Freduency Center Freq 2.472000000 GHz ] #Avg Type: RMS e ] Frequency
= Trig: FreeRun Avg|Hold: 50150 TYPE(M NFE PNO: Wide —»— Trig: Free Run AvglHold: 50/50 TYPEI
#Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oer|P
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dgidiv - Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
0 2472000000 GHz 20 2472000000 GHz
StartFreq| StartFreq
S0 2452000000 GHz oo 2.452000000 GHz
P Stop Freq| " ¢ Stop Freq)|
2492000000 GHz 2492000000 GHz
00 20
4000000 MHz 0 4000000 MHz|
Auto Man| Auto Man
00 00
0 Freq Offset| . Freq Offset|
: 0 He| o 0 Hz|
500 0
ICenter 2.47200 GHz ‘Span 40.00 MHz Center 2.47200 GHz Span 40.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts), #Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts),
sc status sc. satus
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 106-Tones, RU Index 53

Channel | Frequency | 6 dB BW | 6 dB BW | Minimum
ANT A ANT B Limit
(MHz) (MHz) (MHz) (MHz)

Low 1 2412 8.28 8.32 0.5

Mid 6 2437 8.32 8.36 0.5

LOW CHANNEL 1

—
[N Keysight Spectrum Analyzer - AP2021 413 84445/40882, MOR-CONL [E=SEE [ Keysight Spectrum Analyzer - AP2021.4.13,84445/40832, MOR-CONL (=S
L[ r_[soa oc [ ke ALIGN AUTO __[08:17:34 PM Apr 14, 2021 = L RE__ 500 DC | NT R [ ALIGNAUTO _[12:15:37 AM Apr 16, 2021 =
Center Freq 2.412000000 GHz ) i IR redueney Center Freq 2.412000000 GHz ) #Avg Type: RMS TRGE1[237 5 6 requency
NFE PNO: Wide —— Trig: Free Run Avg|Hold: 50150 TYPE(M NFE PNO: Wide —»— Trig: Free Run AvglHold: 50/50 TYPEI
IFGain:Low #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oerlP.
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dgidiv - Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
0 2412000000 GHz 20 2412000000 GHz
StartFreq| StartFreq
2392000000 GHz 2392000000 GHz
000 X ¢ 0o e 9
e Stop Freq| 1o Stop Freq)|
2432000000 GHz 2432000000 GHz
00 00
. CF Step . CF Step
4.000000 MHz| 4.000000 MHz
Auto Man| Auto Man
00 00
0 FreqOffset| . Freq Offset|
0 Hz] 0 Hz|
00 00
ICenter 2.41200 GHz Span 40.00 MHz Center 2.41200 GHz Span 40.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts). [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)
s status sc. satus
—
B3 Keysght Spectrum Analyzer - AP2021.4.13,84445/40852, MOR-CONI =@ B8 Keysight Spectrum Analyzer - AP20214.133445/40882,MOR-CONL Lo le
C S0 _oc [ wrrer ALIGN AUTO [ 06:22:24 PM Ar 14, 2021 L RF__[s00 DC | NT REF] [ ALIGNAUTO _[12:23:46 A Apr16, 2021
#Avg Type: RMS CE[T> 3556 Frequency Center Freq 2.437000000 GHz ] #Avg Type: RMS TRCE[>3 15 6 Frequency
PNO: Wide —— Trig: Free Run Avg|Hold: 50150 TYPE(M NFE PNO: Wide —»— 1rig: Free Run AvglHold: 50/50 TYPEIM
IFGain:Low #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oeTlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dgidiv. - Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
w0 2437000000 GHz 20 2437000000 GHz
StartFreq StartFreq
2417000000 GHz 2417000000 GHz
000 W) Lo 00 W
X ¢ X \
e Stop Freq| e Stop Freq|
2457000000 GHz | 2.457000000 GHz
00 20
o 4000000 MHz " 4000000 MHz|
Auto Man| Auto Man
00 00
0 Freq Offset| - Freq Offset|
0 Hz| 0 Hz|
ICenter 2.43700 GHz Span 40.00 MHz Center 2.43700 GHz Span 40.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)
sc status sc. saTus
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 106-Tones, RU Index 54

Channel | Frequency

(MHz)

6 dB BW
ANT A
(MHz)

6 dB BW
ANT B
(MHz)

Minimum

Limit
(MHz)

High 11 2462

8.48

8.36

0.5

High 12 2467

8.68

8.36

0.5

High 13 2472

8.24

8.12

0.5

HIGH CHANNEL 11

3 - AP2021 oNL =S B = [N
L [ r [s0a oc [ wreer ALIGN AUTO __[08:27:4 PM Apr14, 2021 Frequency . R [s0a o0c NT ReF] [ ALIGNAUTO [12:36:15 AWM Apr 16, 2021 Frequency
g Type: RMS TRACE[L 5355 6 #Avg Type: RMS = RERET
enter Freq 2'45200,?;200 G!,ﬂé Wide _J Trig: Free Run AvglHold: 50/50 T } Center Freq 2'462003;200 Gsz Wige == Trig: Free Run AvglHold: 50/50 el
IFGainilow  #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oeTlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv  Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
CenterFreq CenterFreq
20 2.462000000 GHz ) 2.462000000 GHz
00 00
StartFreq StartFreq|
0t ) 2442000000 GHz o 0 2.442000000 GHz
Vi
X X
oo StopFreq 0o StopFreq
2.482000000 GHz 2.482000000 GHz
. CF Step) e CF Step
! 4.000000 MHz| 4.000000 MHz
Auto Man| Auto Man
400 400
o Freq Offset s Freq Offset
B OHz 0Hz
500 600
ICenter 2.46200 GHz Span 40.00 MHz Center 2.46200 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)
sc status usc. status
—
"AP2021 413 £4445/40662 MOR-CONL T ) eysight Spectrum Analyzer - AP20ZLA 1384445/ 40882,MOR-CONL [E=mjr=
[ w a_oc [ mreer ALIGN AUTO __[08:33:04 PM Apr 14, 2021 . . R 500 Oc INT REf [ ALIGNAUTO [12:40:16 AM Apr16, 2021 "
[Center Freq 2.467000000 GHz ] #Avg Type: RMS o5 s | Preauency Center Freq 2.467000000 GHz ] #Avg Type: RMS el s rss]  Freaveney
NFE— PNo:Wide == Trig: FreeRun AvglHold: 50/50 e NFE_ PNO:Wide —— Trig: FreeRun AvglHold: 50/50 e
IFGain:Low  #Atten: 40 dB oerlP IFGain:ow  #Atten: 40 dB oerlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv  Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
CenterFreq| CenterFreq|
20 2467000000 GHz ) 2.467000000 GHz
00 0o
StartFreq StartFreq
" 2447000000 GHz o 2.447000000 GHz
oo P o StopFreq o v () StopFreq
2.487000000 GHz X 2.487000000 GHz
200 200
o 4,000000 MHz o0 4000000 MHz
Auto Man| Auto Man
400 400
. Freq Offset| . f Freq Offset|
0Hz| 0 Hz|
500 600
ICenter 246700 GHz Span 40.00 MHz Center 2.46700 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)
sc status usc. status
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

HIGH CHANNEL 13

=

sTATUS

usa

—
BB Keysight Spectrum Analyzer - AP2021.4.13,84445/40882 MOR-CONL [N BB Keysight Spectrum Analyzer - AP2021 4.13 84445/40882, MOR-CONL [E=TE=E
C [ ke ALIGN AUTO __[08:37:49 PM Apr 14, 2021 L RE__ 500 DC | I NT REF [ a [12:47:35 AM Apr 16, 2021
#Avg Type: RMS TRACE[ 35|  Frequency [Center Freq 2.472000000 GHz ] #Avg Type: RMS ace[ - 3 Frequency
= Trig: FreeRun Avg|Hold: 50150 TYPE(M NFE PNO: Wide —»— Trig: Free Run AvglHold: 50/50 TYPEI
#Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oer|P
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dgidiv - Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
0 2472000000 GHz 20 2472000000 GHz
StartFreq| StartFreq
S0 2452000000 GHz oo 2.452000000 GHz
e ) Stop Freq| s -} Stop Freq)|
X 2492000000 GHz X 2492000000 GHz
200 200
4.000000 MHz| 4.000000 MHz
Auto Man| |Auto Man
100 00
0 Freq Offset| . Freq Offset|
: 0 He| o 0 Hz|
500 0
ICenter 2.47200 GHz ‘Span 40.00 MHz Center 2.47200 GHz Span 40.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts), #Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts),

lsTATUS|

HIGH CHANNEL 13 Antenna A

HIGH CHANNEL 13 Antenna B
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 52-Tones, RU Index 37

6 dB BW
ANT A
(MHz)

6 dB BW
ANT B
(MHz)

Minimum
Limit
(MHz)

Channel | Frequency
(MHz)
Low 1 2412

4.16

4.28 0.5

LOW CHANNEL 1

800

Center 2.41200 GHz
#Res BW 100 kHz #VBW 300 kHz
=

sTaTUs

Span 40.00 MHz|

Sweep 1.533 ms (1001 pts)
-

0.0

Center 2.41200 GHz
[#Res BW 100 kHz
sa

Span 40.00 MHz|
#VBW 300 kHz

Sweep 1.533 ms (1001 pts)
[

—
Keysight Spectrum Analyzer - AP2021.4.13,84445/40882, MOR-CON1 =SR[N Keysight Spectrum Analyzer - AP2021 4.13 84445/40882, MOR-CONL [E=N[r=]
C R [s00 o0c [ ke ALIGN AUTO __[07:33:44 PM Apr 14, 2021 Frequ r RF_ [s00 oC | I NT ReF] [ ALIGNAUTO [12:13:34 AW Apr 16, 2021 Frequen
Center Freq 2.412000000 GHz ] #Avg Type: RMS TRACETLTS 555 6 eauency Center Freq 2412000000 GHz ] H RIS T3 ise reauency
NFE  PNO:Wide —— Irig: FreeRun AvglHold: 50/50 TYeE( NFE— PNO-Wide == Trig: FreeRun AvglHold: 50/50 Treelm
IFGainilow  #Atten: 40 dB oetlP IFGain:Low #Atten: oeTlP
Auto Tune Auto Tune
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dB/div Ref 30.00 dBm 10 dB/div  Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
20 2412000000 GHz 20 2.412000000 GHz
00 o
StartFreq| StartFreq
000 Y ¢ 2:392000000 GHz oo 0 2.392000000 GHz|
I X
A
A Stop Freq Stop Freq|
2432000000 GHz 2.432000000 GHz
200 20
4.000000 MHz] 4000000 MHz
Auto Man| |Auto Man
00 00
FreqOffset| Freq Offset|
0 Hz] 0 Hz|

LOW CHANNEL 1 Antenna A

LOW CHANNEL 1 Antenna B
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 52-Tones, RU Index 38

Channel

6 dB BW
ANT A
(MHz)

6 dB BW
ANT B
(MHz)

Frequency

(MHz)

Minimum
Limit
(MHz)

Mid 6

2437 4.16 4.16

0.5

MID CHANNEL 6

—
Keysight Spectrum Analyzer - AP2021.4.13,84445/40982, MOR-CONL - el Keysight Spectrum Analyzer - AP2021 4.13,84445/40832, MOR-CON1 [
L R[50 OC [ T Rer ALIGN AUTO _[07:56:51 PM Apr 14, 2021 = L R [509 D INT REF] [ ALIGNAJTO _[12:27:55 AM Apr16, 2021 F
[Center Freq 2.437000000 GHz ] :RMS 2 RN reauency Center Freq 2.437000000 GHz ] #Avg Type: RMS oo sel  Freauency
NFE — PNo-Wide == Trig: FreeRun AvglHold: 50/50 TYee( NFE— PNO-Wide == Trig: FreeRun AvglHold: 50/50 Tree(m
IFGainilow  #Atten: 40 dB oeTlP IFGain:Low #Atten: 40 dB oeT/P
Auto Tune Auto Tune
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dB/div Ref 30.00 dBm 10 dB/div  Ref 30.00 dBm
Log Log
CenterFreq| CenterFreq
200 2437000000 GHz ) 2437000000 GHz
00 100
StartFreq StartFreq|
- ¢ 9 2417000000 GHz o 5 o 2417000000 GHz
A
Stop Freq| " Stop Freq|
2457000000 GHz 2457000000 GHz
200 20
4.000000 MHz] 4.000000 MHz
Auto Man| |Auto Man
100 00
Freq Offset| Freq Offset|
0 Hz| 0 Hz|
800 600
ICenter 2.43700 GHz Span 40.00 MHz Center 2.43700 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)|
sc status usc. samus

MID CHANNEL 6 Antenna A

MID CHANNEL 6 Antenna B
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 52-Tones, RU Index 40

Channel | Frequency | 6 dB BW | 6 dB BW | Minimum
ANT A ANT B Limit
(MHz) (MHz) (MHz) (MHz)

High 11 2462 4.12 4.12 0.5

High 12 2467 4.12 4.16 0.5

High 13 2472 4.52 4.04 0.5

HIGH CHANNEL 11

3 2021 oNL =S B = [N
L [ r [s0a oc [ wreer ALIGN AUTO __[08:01:22 PM Apr14, 2021 Frequency . R [s0a o0c I NT ReF] ALIGN AUTO [ 12:32:25 AM Apr16, 2021 Frequency
#Avg Type: RMS TRACE[TD 345 6 #Avg Type: RMS TRACE[TD 355 6
enter Freq 2'45200,?;200 G!,ﬂé Wide _J Trig: Free Run AvglHold: 50/50 T } ST 2'462003200 G,,"',.§ Wide _J Trig: Free Run AvglHold: 50/50 el
IFGainilow  #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oeTlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv  Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
CenterFreq CenterFreq
20 2.462000000 GHz ) 2.462000000 GHz
00 00
StartFreq StartFreq|
" 2442000000 GHz o 3 2.442000000 GHz
A
oo StopFreq 0o StopFreq
2.482000000 GHz 2.482000000 GHz
. CF Step) e CF Step
! 4.000000 MHz| 4.000000 MHz
Auto Man| Auto Man
00 00
. Freq Offset . Freq Offset
0Hz] 0 Hz|
00 600
ICenter 2.46200 GHz Span 40.00 MHz Center 2.46200 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)
sc status usc. status
—
"AP2021 413 £4445/40662 MOR-CONL T ) eysight Spectrum Analyzer - AP20ZLA 1384445/ 40882,MOR-CONL [E=mjr=
[ w a_oc [ mreer ALIGN AUTO __[08:07:00 PM Apr 14, 2021 . L R 500 Oc INT REf ALIGN AUTO _[12:43:32 AM Apr 16, 2021 "
[Center Freq 2.467000000 GHz ] *A :RMS Taceosase|  Freauency Center Freq 2.467000000 GHz ] #Avg Type: RMS el s rss]  Freaveney
NFE PNO: Wide —— Trig: Free Run Avg|Hold: 50/50 T | NFE PNO: Wide —— Trig: Free Run Avg|Hold: 50/50 T |
IFGain:Low  #Atten: 40 dB oerlP IFGain:ow  #Atten: 40 dB oerlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv  Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
CenterFreq| CenterFreq|
20 2467000000 GHz ) 2.467000000 GHz
00 0o
StartFreq StartFreq
" 2447000000 GHz o 2.447000000 GHz
W/
oo X 0 StopFreq o ¢ StopFreq
2.487000000 GHz 2.487000000 GHz
00 00
e 4,000000 MHz 0 4000000 MHz
Auto Man| Auto Man
00 00
. Freq Offset . Freq Offset
0Hz| 0 Hz|
00 600
ICenter 246700 GHz Span 40.00 MHz Center 2.46700 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)
sc status usc. status
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REPORT NO: R13541206-E4

FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

HIGH CHANNEL 13

—
BB Keysight Spectrum Analyzer - AP2021.4.13,84445/40882 MOR-CONL [E=S[EN BB Keysight Spectrum Analyzer - AP2021 4.13 84445/40882, MOR-CONL [E=TE=E
L[ ®_soa oc [ ke ALIGN AUTO [ 08:11:42 PM Apr 14, 2021 = L RE__ 500 DC | I NT R [ ALIGNAUTO _[12:51:03 AW Apr16, 2021 =
enter Freq 2.472000000 GHz ) #Avg Type: RMS TRACETLTZ 355 6 requency [Center Freq 2.472000000 GHz ] #Avo Type: RMS v requency
NFE PNO: Wide —— Trig: Free Run Avg|Hold: 50150 TYPE(M NFE PNO: Wide —»— Trig: Free Run AvglHold: 50/50 TYPEI
IFGain:Low #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oer|P
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dgidiv - Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
0 2472000000 GHz 20 2472000000 GHz
StartFreq| StartFreq
S0 2452000000 GHz oo 2.452000000 GHz
o P Stop Freq| 0o % Stop Freq|
2492000000 GHz 2492000000 GHz
200 200
. 4000000 MHz 0 4000000 MHz|
Auto Man| |Auto Man
100 00
0 Freq Offset| . Freq Offset|
: 0 He| o 0 Hz|
500 0
ICenter 2.47200 GHz ‘Span 40.00 MHz Center 2.47200 GHz Span 40.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts), #Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts),
sc status sc. satus

HIGH CHANNEL 13 Antenna A

HIGH CHANNEL 13 Antenna B
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REPORT NO: R13541206-E4

FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 26-Tones, RU Index 0

Channel | Frequency | 6 dB BW | 6 dB BW | Minimum
ANT A ANT B Limit
(MHz) (MHz) (MHz) (MHz)
Low 1 2412 2.16 2.16 0.5

LOW CHANNEL 1

—
BB Keysight Spectrum Analyzer - AP2021.4.13,84445/40882 MOR-CONL [N B Keysight Spectrum Analyzer - AP2021 4.13 84445/40882, MOR-CONL =R
L [ ke ALIGN AUTO __[05:59:30 PM Apr 14, 2021 L RE__ 500 DC | T REF] [ ALGNAUTO _[11:32:30 PH Apr15, 2021
) Vg Type: RMS el oo isg|  Frequency Center Freq 2.412000000 GHz ) Tace[o3 s | Frequency
O-Wide == Trig: FreeRun Avg|Hold: 500/500 el NFE— PNO-Wide == Trig: FreeRun Avg|Hold: 500/500 Treelm
Gain:Low #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oerlP.
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv  Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
0 2412000000 GHz 20 2412000000 GHz
StartFreq| StartFreq
000 X ¢ 2392000000 GHz oo X ¢ 2392000000 GHz
Stop Freq| Stop Freq|
2432000000 GHz 2432000000 GHz
00 20
CF Step CF Step)
4.000000 MHz| 4.000000 MHz
Auto Man| Auto Man
100 w00
o FreqOffset| ) Freq Offset|
: 0 He| o 0 Hz|
500 600
ICenter 2.41200 GHz Span 40.00 MHz Center 2.41200 GHz Span 40.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts). [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)
s status sc. satus
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REPORT NO: R13541206-E4 DATE: 2021-07-08
FCC ID: C3K1964 IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 26-Tones, RU Index 4

Channel | Frequency | 6 dB BW | 6 dB BW | Minimum
ANT A ANT B Limit
(MHz) (MHz) (MHz) (MHz)
Mid 6 2437 2.76 2.80 0.5

MID CHANNEL 6

—
BB Keysight Spectrum Analyzer - AP2021.4.13,84445/40882 MOR-CONL [N B Keysight Spectrum Analyzer - AP2021 4.13 84445/40882, MOR-CONL =R
C F [ ke ALIGN AUTO [ 06:50:00 PM Apr 14, 2021 A L RE__ 500 DC | NT REF] [ ALGNAUTO _[11:37:20 PH Apr15, 2021 =
) #Avg Type: RMS TRCETs s e Tredueney Center Freq 2437000000 GHz ) Tace[o3 s | Frequency
PNO: Wide —— Trig: Free Run Avg|Hold: 500/500 TYPE(M NFE PNO: Wide —»— Trig: Free Run AvglHold: 500/500 TYPEI
IFGain:Low #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oerlP.
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv  Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
0 2437000000 GHz 20 2437000000 GHz
<> StartFreq| v <> StartFreq
S0 % 2417000000 GHz oo X 2417000000 GHz
Stop Freq| Stop Freq|
2457000000 GHz 2.457000000 GHz
00 20
CF Step CF Step)
4.000000 MHz| 4.000000 MHz
Auto Man| |Auto Man
100 w00
o FreqOffset| ) Freq Offset|
: 0 He| o 0 Hz|
500 600
ICenter 2.43700 GHz Span 40.00 MHz Center 2.43700 GHz Span 40.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts). [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)
s status sc. satus
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 26-Tones, RU Index 8

Channel

Frequency

(MHz)

6 dB BW
ANT A
(MHz)

6 dB BW
ANT B
(MHz)

Minimum
Limit
(MHz)

High 11

2462

2.12

2.12

0.5

High 12

2467

2.12

2.16

0.5

High 13

2472

2.08

2.12

0.5

HIGH CHANNEL 11

3 - AP2021 oNL =S B = [N
L [ r [s0a oc INT REF ALIGN AUTO [ 06:56:43 PM Apr 14, 2021 Frequency L R [s0a o0c NT ReF] ALIGN AUTO _[11:42:24 PM Apr15, 2021 Frequency
#Avg Type: RMS TRACE[TD 345 6 #Avg Type: RMS TRACE[TD355 6
enter Freq 2'45200,?;200 G!,ﬂé Wide _J Trig: Free Run AvglHold: 500/500 T } Center Freq 2'462003200 Gsz Wige == Trig: Free Run AvglHold: 500/500 ™ ‘|
IFGainilow  #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oeTlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv  Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
CenterFreq CenterFreq
20 2.462000000 GHz ) 2.462000000 GHz
00 00
" <> StartFreq A 0 StartFreq|
" 2442000000 GHz o 2.442000000 GHz
oo StopFreq 0o StopFreq
2.482000000 GHz 2.482000000 GHz
0 i
. CF Step) - CF Step
! 4.000000 MHz| 4.000000 MHz
Auto Man| Auto Man
400 400
o Freq Offset s Freq Offset
B OHz 0Hz
500 600
ICenter 2.46200 GHz Span 40.00 MHz Center 2.46200 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)
sc status usc. status
—
"AP2021 413 £4445/40662 MOR-CONL T ) eysight Spectrum Analyzer - AP20ZLA 1384445/ 40882,MOR-CONL [E=mjr=
[ w a_oc [ mreer ALIGN AUTO __[07:04:20 PM Apr 14, 2021 . . R 500 Oc INT REf [ ALIGNAUTO [11:46:22PM Apr15, 2021 Frequenc
Center Freq 2.467000000 GHz ] #Avg Type: RMS o FEERE) reauency Center Freq 2467000000 GHz ] #Avg Type: RMS o IEEREN] aueney
NFE— PNo:Wide == Trig: FreeRun AvglHold: 500/500 e NFE— PNO:-Wide == Trig: FreeRun AvglHold: 500/500 e
IFGain:Low  #Atten: 40 dB oerlP IFGain:ow  #Atten: 40 dB oerlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv  Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
CenterFreq| CenterFreq|
20 2467000000 GHz ) 2.467000000 GHz
00 0o
StartFreq StartFreq
" 2447000000 GHz o 2.447000000 GHz
. X
StopFreq Stop Freq|
2.487000000 GHz 2.487000000 GHz
200 200 —
o 4,000000 MHz o0 4000000 MHz
Auto Man| Auto Man
400 400
. Freq Offset . Freq Offset
0Hz| 0 Hz|
500 600
ICenter 246700 GHz Span 40.00 MHz Center 2.46700 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)
sc status usc. status
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REPORT NO: R13541206-E4

FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

HIGH CHANNEL 13

=

—
BB Keysight Spectrum Analyzer - AP2021.4.13,84445/40882 MOR-CONL [E=S[EN BB Keysight Spectrum Analyzer - AP2021 4.13 84445/40882, MOR-CONL [E=TE=E
L[ ®_soa oc [ ke ALIGN AUTO __[07:09:22 PM Apr 14, 2021 = L RE__ 500 DC | I NT R [ ALIGNAUTO _[11:50:31 PH Apr15, 2021 =
enter Freq 2.472000000 GHz ) #Avg Type: RMS TRACETLTZ 355 6 requency [Center Freq 2.472000000 GHz ] #Avp Type: RMS v requency
NFE PNO: Wide —— Trig: Free Run Avg|Hold: 500/500 TYPE(M NFE PNO: Wide —»— Trig: Free Run AvglHold: 500/500 TYPEI
IFGain:Low #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oer|P
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dgidiv - Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
0 2472000000 GHz 20 2472000000 GHz
StartFreq| StartFreq
S0 2452000000 GHz oo 2.452000000 GHz
i@ v @
o Stop Freq| 0o Stop Freq|
2492000000 GHz 2492000000 GHz
200 200
. 4000000 MHz 0 4000000 MHz|
Auto Man| J Auto Man
100 00 f
0 Freq Offset| . Freq Offset|
: 0 He| o 0 Hz|
500 0
ICenter 2.47200 GHz ‘Span 40.00 MHz Center 2.47200 GHz Span 40.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts), #Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts),
status sc. satus
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REPORT

NO: R13541206-E4

FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

9.2.2. 802.11ax HE40 MODE 2TX

2TX Antenna A + Antenna B OFDMA MODE: SU, Single User

Channel

Frequency

(MHz)

6 dB BW
ANT A
(MHz)

6 dB BW
ANT B
(MHz)

Minimum
Limit
(MHz)

Low 3

2422

32.88

33.44

0.5

Mid 6

2437

32.80

29.68

0.5

High 9

2452

36.08

35.44

0.5

High 10

2457

34.48

26.00

0.5

High 11

2462

37.92

37.36

0.5

LOW CHANNEL 3

—
e — = T ——— [E=mjr=
D [ wrrer ALIGN AUTO __[03:26:50 PM Apr 26, 2021 = INT REF] [ ALIGNAUTO [03:02:10 PM Apr26, 2021 "
Conier Freq z 422000000 GHz ] :RMS S PR reauency Conter Freq z 422000000 Ghz ] #Avg Type: RMS ol csel  Freauency
s = Trig:FreeRun AvglHold: 50/50 e s g FreeRun AvglHold: 50/50 e
FGaitow n: 40 dB oerlP Fainow n: 40 dB o
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv Ref 30.00 dBm 10 dB/div  Ref 30.00 dBm
Log Log
CenterFreq| CenterFreq|
2422000000 GHz 2.422000000 GHz
00 0o
StartFreq StartFreq
( 2382000000 GHz 2382000000 GHz
W
X 5 ¢
00 100 n
Stop Freq Stop Freq|
2462000000 GHz 2.462000000 GHz
200 200
Step)
£.000000 MHz| 8.000000 MHz
Auto Man| Auto Man
100 00
Freq Offset FreqOffset
0 Hz] 0 Hz|
500 600
ICenter 2.42200 GHz Span 80.00 MHz Center 2.42200 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)
sc status usc. status
—
Kcysgmsa ectrum Analyzer - AP2021.413,85502/40882, MOR-CONI = K:ysqmsp ectrum Anal ryzae APNZIA!Z/&SSOZ/‘DBSZ,MUR -CONL RN
I [ inreer ALIGN AUTO _[03:50:32 PM Apr 26, 2021 = [ [ NT ReF] [ ALIGNAUTO [03:10:12PM Apr26, 2021 =
Cenler Freq 2 437000000 GHz ] s TRACE[ - 3156 requency Center Freq 2 437000000 GHz | #Avg Type: RMS TRACE[L 2355 6 requency
st = Trig: FreeRun AvglHold: 50/50 TYee( st == Trig: FreeRun AvglHold: 50/50 Tree(m
Fetnow #Atten: 40 dB oetlP Feiniow #Atten: 40 dB oeTlP
Auto Tune Auto Tune
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dB/div  Ref 30.00 dBm 10 dB/div  Ref 30.00 dBm
Log Log
CenterFreq| CenterFreq
00 2437000000 GHz x 2437000000 GHz
00 100
StartFreq StartFreq|
- 2397000000 GHz o 2397000000 GHz
o \ 9
n n i |
& Stop Freq| " Stop Freq|
2477000000 GHz 2477000000 GHz
200 20
CF Step| CF Step|
8.000000 MHz| 8.000000 MHz
Auto Man| |Auto Man
100 00
Freq Offset| Freq Offset|
0 Hz] 0 Hz|
800 600
ICenter 2.43700 GHz Span 80.00 MHz Center 2.43700 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)|
sc status usc. samus
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REPORT NO: R13541206-E4

FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

HIGH CHANNEL 9

—
B8 eysigh Spectrum Analyzer - AP2021.4.13,34740/40882, MOR-CONI [ B8 Keysight Spectrum Analyzer - AP20214.13,84740/40882, MOR-CONI ==
L[ m_soa oc [ INT REF] [ ALIGNAUTO [09:16:07 PH Apr26, 2021 = L W 500 DC [ rer] ALIGN AUTO__[09:36:27 PM Apr26, 2021 =
enter Freq 2.452000000 GHz ) #Avg Type: RMS el 3 sg| Frequency Center Freq 2.452000000 GHz - #hvg Type: RMS 5| Frequency
NFE PNO: Fast —— 17ig: FreeRun AvglHold: 50150 e NFE PNO: Fast —— 1rig: Free Run AvglHold: 50/50
IFGain:Low #Atten: 40 dB oerlf ain:Low #Atten: 40 dB
Y Auto Tune| E Auto Tune|
Ref Offset 1119 4B AMkr1 36.08 MHZ Ref Offset 10.98 4B AMKr1 35.44 MHz
19geid_Ref 30.00 dBm -0.317 dB 1o geidi__Ref 30.00 dBm -0.567 dBj
CenterFreq CenterFreq
x 2.452000000 GHz| 2 2.452000000 GHz
0 100
StartFreq StartFreq|
oo 2412000000 GHz o 2412000000 GHz
A NS : P Q !
oo StopFreq 1o StopFreq
2.492000000 GHz| 2492000000 GHz
00 20
. CF Step . CF Step)|
8.000000 MHz| 8.000000 MHz|
Auto Man lAuto Man|
00 w00
|
0o Freq Offset| . Freq Offset|
- 0 Hz| - 0 Hz|
ICenter 2.45200 GHz Span 80.00 MHz Center 2.45200 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 ptsn #Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts),
s status s status
—
B3 Keysight Spectrum Analyzer - AP2021.4.13,85502/40882,MOR-CONI = @ s B8 Keysight Spectrum Analyzer - AP20214.13,35502/40882,MOR-CONL [
[ oC [ rer ALIGN AUTO __[03:59:20 PM Apr 26, 2021 L | ®m [soa oc I NT REF] [ ALGNAUTO _[03:17:37 PM Apr26, 2021
enter Freq 2.457000000 GHz ) #Avg Type: RMS TRACE] Frequency Center Freq 2.457000000 GHz ] #Avg Type: RMS vmpzr_; 56 Frequency
NFE PNO: Fast —— 1"ig: FreeRun Avg|Hold: 50150 e NFE PNO: Fast —— 11ig: Free Run Avg|Hold: 50150 e
IFGain:Low  #Atten: 40 dB o=tlP IFGain:Low  #Atten: 40 dB oerlP
. y, Auto Tune| 1 9 ) Auto Tune,
Ref Offset 11,19 48 AMKr1 34.48 MHZ Ref Offeet 1098 08 AMKr1 26.00 MHZ]
[9geidiv_ Ref 30.00 dBm 1.996 dB| 19 geidly_Ref 30.00 dBm 0.736 dB
CenterFreq CenterFreq
w0 2457000000 GHz 20 2.457000000 GHz
100 "
StartFreq StartFreq|
S0 2417000000 GHz oo 2417000000 GHz
0 , J ¢ :
ot N StopFreq e ¥ StopFreq
2497000000 GHz 2.497000000 GHz
200 00
. CF Step| . CF Step)
: 8000000 MHz| 8.000000 MHz
Auto Man| Auto Man
100 00
0 Freq Offset| - Freq Offset|
’ 0 Hz| - 0 Hz|
500 0
ICenter 2.45700 GHz Span 80.00 MHz Center 2.45700 GHz Span 80.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)
sc status iss: sTATUS

HIGH CHANNEL 10 Antenna A

HIGH CHANNEL 10 Antenna B
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REPORT NO: R13541206-E4 DATE: 2021-07-08
FCC ID: C3K1964 IC: 3048A-1964

HIGH CHANNEL 11

—
B Keysight Spectrum Analyzer - AP2021.4.13,85502/40882 MOR-CONL [N B Keysight Spectrum Analyzer - AP2021 4.13,85502/40882, MOR-CONL [E=TE=E
L 0 [ ke ALIGN AUTO __[04:05:37 PM Apr 26, 2021 L RE__[s00 DC | I T REF] [ Alona [04:10:14 PM Apr 26, 2021
. #Avg Type: RMS cel-35g|  Frequency Center Freq 2.462000000 GHz ] #Avg Type: RMS acel - 3 Frequency
&> Trig: FreeRun Avg|Hold: 50150 TYPE(M NFE PNO: Fast —»— 1rig: Free Run AvglHold: 50/50 TYPEI
#Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oer|P
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dgidiv - Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
0 2462000000 GHz 20 2.462000000 GHz
StartFreq| StartFreq
S0 2422000000 GHz oo 2.422000000 GHz
Pl Sl sl ) 0 ol dylefidis ol ndri) I S
X $ Stop Freq| ¢ b Stop Freq)|
2502000000 GHz 2502000000 GHz
00 20
8000000 MHz 0 8000000 MHz|
Auto Man| Auto Man
00 00
0 Freq Offset| . | Freq Offset|
: 0 He| o 0 Hz|
500 0
ICenter 2.46200 GHz Span 80.00 MHz Center 2.46200 GHz Span 80.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts). #Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)
sc status sc. satus
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REPORT NO: R13541206-E4

FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 242-Tones, RU Index 61

ANT A
(MHz)

6 dB BW

6 dB BW
ANT B
(MHz)

Minimum
Limit
(MHz)

14.72

16.16

0.5

Channel [ Frequency
(MHz)
Low 3 2422
Mid 6 2437

17.20

16.80

0.5

LOW CHANNEL 3

—
[N Keysight Spectrum Analyzer - AP2021 413 84445/40882, MOR-CONL [E=SEE [ Keysight Spectrum Analyzer - AP2021.4.13,85502/40832, MOR-CONL (=S
L[ r_[soa oc [ ke ALIGN AUTO [ 11:42:46 PM Apr 14, 2021 = L RE__ 500 DC | NT R [ ALIGNAUTO _[02:25:15 PH Apr 16, 2021 =
Center Freq 2.422000000 GHz ) Vg Type: RMS TRACETLTZ 355 6 requency [Center Freq 2.422000000 GHz A #Avp Type: RMS e PR requency
NFE PNO: Fast —— Trig: Free Run Avg|Hold: 500/500 TYREIM NFE PNO: Fast —— 11ig: FreeRun AvglHold: 500/500 TYPEI
IFGain:Low #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oerlP.
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dgidiv - Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
0 2422000000 GHz 20 2.422000000 GHz
StartFreq| StartFreq
S0 5 [} 2382000000 GHz oo 0 [ 2.382000000 GHz
N 7
e Stop Freq| 1o T Stop Freq)|
2462000000 GHz 2.462000000 GHz
200 200
. CF Step . CF Step
8.000000 MHz| 8.000000 MHz
Auto Man| |Auto Man
100 00
0 FreqOffset| . Freq Offset|
: 0 He| o 0 Hz|
500 00
ICenter 2.42200 GHz Span 80.00 MHz Center 2.42200 GHz Span 80.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts). [#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)|
s status sc. satus
—
B3 Keysght Spectrum Analyzer - AP2021.4.13,84445/40852, MOR-CONI =@ B8 Keysight Spectrum Analyzer - AP20214.1335502/40882,MOR-CONL Lo le
C S0 _oc [ wrrer ALIGN AUTO [ 11:47:10 PM Apr 14, 2021 L RF__[s00 DC | NT REF] [ ALGNAUTO [02:37:28 PM Apr16, 2021
) #Avg Type: RMS mictl S oeg|  Frequency [Center Freq 2.437000000 GHz I #Avg Type: RMS = Frequency
PNO: Fast —— Trig: Free Run Avg|Hold: 500/500 TYPE(M NFE PNO: Fast —»—~ 1rig: Free Run AvglHold: 500/500 TYPEIM
IFGain:Low #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oeTlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dgidiv. - Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
w0 2437000000 GHz 20 2437000000 GHz
StartFreq StartFreq
S0 5 [y 2397000000 GHz oo % (] 2397000000 GHz
A
e Stop Freq| e Stop Freq|
2477000000 GHz 2477000000 GHz
200 o0
e 8000000 MHz Y 8000000 MHz|
Auto Man| Auto Man
100 00
0 Freq Offset| - Freq Offset|
’ 0 Hz| 0 Hz|
ICenter 2.43700 GHz Span 80.00 MHz Center 2.43700 GHz Span 80.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)
sc status sc. saTus

MID CHANNEL 6 Antenna A

MID CHANNEL 6 Antenna B
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 242-Tones, RU Index 62

Channel

Frequency

(MHz)

6 dB BW
ANT A
(MHz)

6 dB

ANT B
(MHz)

BW | Minimum
Limit

(MHz)

High 9

2452

17.60 17.

36 0.5

High 10

2457

17.84 16.

24 0.5

High 11

2462

18.64 18.

72 0.5

HIGH CHANNEL 9

3 - AP2021 oNL =S B = [N
L [ m [soa oc [ wreer ALIGN AUTO __[11:53:02 PM Apr14, 2021 Frequency . R [s00 o0c NT ReF] [ ALIGNAUTO [02:42:30 PM Apr16, 2021 Frequency
#Avg Type: RMS TRACE[TD 345 6 #Avg Type: RMS TRACE[TD355 6
enter Freq 2'45200,?;200 G:&)_ Fast _J Trig: Free Run AvglHold: 500/500 T } ST 2'45200,&200 G:,%: Fast == Trig: FreeRun AvglHold: 500/500 ™ ‘|
IFGainiLow  #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oeTlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv  Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
CenterFreq CenterFreq
20 2.452000000 GHz ) 2.452000000 GHz
00 00
StartFreq StartFreq|
" () 2412000000 GHz o ) 2.412000000 GHz
‘AK A
oo StopFreq 0o StopFreq
2492000000 GHz 2.492000000 GHz
. CF Step) - CF Step
! 8000000 MHz| 8.000000 MHz
Auto Man| Auto Man
400 bt A SN SN 00
o Freq Offset s Freq Offset
B OHz 0Hz
500 600
ICenter 2.45200 GHz Span 80.00 MHz Center 2.45200 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)
sc status usc. status
—
"AP2021 413 £4445/40662 MOR-CONL T ) eysight Spectrum Analyzer - AP20ZLA 1384445/ 40882,MOR-CONL [E=mjr=
[ w a_oc [ mreer ALIGN AUTO __[12:25:59 AM Apr15, 2021 . . R 500 O0c INT REf [ ALIGNAUTO [12551:09 AM Apr15, 2021 "
[Center Freq 2.457000000 GHz ] #Avg Type: RMS TGS s s g Preauency Center Freq 2.457000000 GHz ] #Avg Type: RMS el s ass]  Freaveney
NFE— PNO:Fast == Trig: FreeRun AvglHold: 500/500 e NFE— PNO:Fast == Trig: FreeRun AvglHold: 500/500 e
IFGain:Low  #Atten: 40 dB oerlP IFGain:ow  #Atten: 40 dB oerlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv  Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
CenterFreq| CenterFreq|
20 2457000000 GHz ) 2.457000000 GHz
00 0o
StartFreq StartFreq
. Jda L 2417000000 GHz Jo Ll _ 1| 2417000000 GHz
W }
¥ ? X @
oo i StopFreq o StopFreq
2497000000 GHz | 2.497000000 GHz
200 200
o 8000000 MHz o0 8000000 MHz
Auto Man| Auto Man
400 400
. Freq Offset . Freq Offset
0Hz| 0 Hz|
500 600
ICenter 245700 GHz Span 80.00 MHz Center 2.45700 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)
sc status usc. status
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REPORT NO: R13541206-E4

FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

HIGH CHANNEL 11

—
[BR Keyvight Spectram Anstyzer - AP2021413 84445/ 40682 MOR. CONI [ BE Keysigh Spectrum Analzer - APZ02L413,80445/40662 MOR, CON =
L [ ke ALIGN AUTO __[01:45:28 AM Apr 15, 2021 L RE__[s00 DC | I T REF] [ a [01:27:11 AM Apr 15, 2021
#Avg Type: RMS TRACE[ 315 6|  Frequency [Center Freq 2.462000000 GHz ] #Avg Type: RMS acel - 3 Frequency
&> Trig: FreeRun Avg|Hold: 500/500 TYPE(M NFE PNO: Fast —»— 1rig: Free Run AvglHold: 500/500 TYPEI
#Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oer|P
Auto Tune Auto Tune
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dgidiv - Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
0 2462000000 GHz 20 2.462000000 GHz
StartFreq| StartFreq
S0 2422000000 GHz oo 2.422000000 GHz
W
X 9 i3 ¢
‘ Stop Freq| Stop Freq|
2502000000 GHz 2502000000 GHz
200 00
8.000000 MHz| 8.000000 MHz
Auto Man| Auto Man
100 00
0 Freq Offset| . Freq Offset|
: 0 He| o 0 Hz|
500 0
ICenter 2.46200 GHz Span 80.00 MHz Center 2.46200 GHz Span 80.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts). #Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)
sc status sc. satus
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REPORT NO: R13541206-E4

FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 106-Tones, RU Index 53

Channel| Frequency | 6 dB BW | 6 dB BW | Minimum
ANT A ANT B Limit
(MHz) (MHz) (MHz) (MHz)
Low 3 2422 8.32 8.48 0.5

LOW CHANNEL 3

—
Keysight Spectrum Analyzer - AP2021.413,84445/40832, MOR-CONI [E=mE=y Keysight Spectrum Analyzer - AP2021.4.13 84445/40882, MOR-CONL e
L R [s0a oc [ T Rer ALIGN AUTO _[02:34:54 AM Apr 15, 2021 - L R (500 D INT REF] [ ALIGNAJTO  [08:41:35 PH Apr16, 2021 F
[Center Freq 2.422000000 GHz ] :RMS o RN reauency Center Freq 2.422000000 GHz ] #Avg Type: RMS oo sel  Freauency
NFE — PNO: Fast == Trig: FreeRun AvglHold: 50/50 TYee( NFE— PNO:Fast == Trig: FreeRun AvglHold: 50/50 Tree(m
IFGainilow  #Atten: 40 dB oeTlP IFGain:Low #Atten: 40 dB oeT/P
Auto Tune Auto Tune
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dB/div Ref 30.00 dBm 10 dB/div  Ref 30.00 dBm
Log Log
CenterFreq| CenterFreq
2422000000 GHz 2.422000000 GHz
00 o
StartFreq StartFreq|
- % () 2382000000 GHz o 0 2.382000000 GHz
X
A
Stop Freq| Stop Freq|
2.462000000 GHz 2.462000000 GHz
00 ‘ 20
' 8.000000 MHz| 8.000000 MHz
Auto Man) Auto Man
100 00
FreqOffset| Freq Offset|
0 Hz| 0 Hz|
500 600
ICenter 2.42200 GHz Span 80.00 MHz Center 2.42200 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)|
sc status usc. samus

Page 50 of 382

UL LLC

12 Laboratory Dr., RTP, NC 27709; USA

This report shall not be reproduced except in full, without the written approval of UL LLC

TEL: (919) 549-1400




REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 106-Tones, RU Index 54

Channel

Frequency

(MHz)

6 dB BW
ANT A
(MHz)

6 dB BW
ANT B
(MHz)

Minimum
Limit
(MHz)

Mid 6

2437

8.40

8.40

0.5

MID CHANNEL 6

500

=

—
Keysight Spectrum Analyzer - AP2021.413,84445/40832, MOR-CONI [E=mE=y Keysight Spectrum Analyzer - AP2021.4.13 84445/40882, MOR-CONL e
L R [s0a oc [ T Rer LIGN AUTO_[11:32:12 PM Apr 14, 2021 - L R [509 D INT REF] [ ALIGNAJTO  [08:47:19 PH Apr16, 2021 F
[Center Freq 2437000000 GHz ] :RMS 2 RN reauency Center Freq 2.437000000 GHz ] #Avg Type: RMS oo sel  Freauency
NFE — PNO: Fast == Trig: FreeRun AvglHold: 50/50 TYee( NFE— PNO:Fast == Trig: FreeRun AvglHold: 50/50 Tree(m
IFGainilow  #Atten: 40 dB oeTlP IFGain:Low #Atten: 40 dB oeT/P
Auto Tune Auto Tune
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dB/div Ref 30.00 dBm 10 dB/div  Ref 30.00 dBm
Log Log
CenterFreq| CenterFreq
2437000000 GHz 2437000000 GHz
100
StartFreq StartFreq|
¢ 2397000000 GHz o () 2397000000 GHz
{/ W
pid X
Stop Freq| Stop Freq|
2477000000 GHz 2477000000 GHz
20
8.000000 MHz| 8.000000 MHz
Auto Man) Auto Man
00 !
FreqOffset| Freq Offset|
0 Hz| 0 Hz|
600
ICenter 2.43700 GHz Span 80.00 MHz Center 2.43700 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)|
status usc. samus
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 106-Tones, RU Index 56

Channel | Frequency | 6 dB BW | 6 dB BW | Minimum
ANT A ANT B Limit
(MHz) (MHz) (MHz) (MHz)

High 9 2452 8.40 8.48 0.5

High 10 2457 8.48 8.48 0.5

High 11 2462 8.32 8.48 0.5

HIGH CHANNEL 9

3 2021 oNL =S B = [N
L % [s0a_OC [ wreer ALIGN AUTO __[02:27:41 AM Apr15, 2021 Frequency L R [s0a oc I NT ReF] [ ALIGNAUTO [09:14:24 PM Apr16, 2021 Frequency
#Avg Type: RMS TRACE[TD 345 6 #Avg Type: RMS TRACE[TD355 6
Center Freq 2'45200,?;200 G::f)_ Fast _J Trig: Free Run AvglHold: 50/50 e ST 2'452003;200 G:,%: Fast _J Trig: Free Run AvglHold: 50/50 ™ ‘|
IFGainiLow  #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oeTlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv  Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
CenterFreq CenterFreq
2.452000000 GHz 2.452000000 GHz
00 00
StartFreq StartFreq|
" 2412000000 GHz o 2.412000000 GHz
W W/
X X0
oo StopFreq 0o StopFreq
2492000000 GHz 2.492000000 GHz
. CF Step) e CF Step
! 8000000 MHz| 8.000000 MHz
[ Auto Man| Auto Man|
00 0
. Freq Offset . Freq Offset
0Hz] 0 Hz|
500 600
ICenter 2.45200 GHz Span 80.00 MHz Center 2.45200 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)
sc status usc. status
—
Keysight Spectrum Analyzer - AP20Z14.13,84445/ 40862, MOR-CONL T ) eysight Spectrum Analyzer - AP20ZLA 1384445/ 40882,MOR-CONL [E=mjr=
L R[50 [ mreer ALIGNATTO 0224718 i pgrts, 2021 [ Lo " 2o L R (500 DC INT REf [ ALIGNAUTO [12:55:51 AM Apr15, 2021 "
arker 1.8.480000000 MHz Type: RMS RGeS 5 55 | Peak Seard Center Freq 2.457000000 GHz ] #Avg Type: RMS CE[5 355 6 reduency
NFE  PNOiFast == Trig: FreeRun AvglHold: 50/50 e NFE_ PNO:Fast —— Trig: FreeRun AvglHold: 50/50 e
IFGain:Low  #Atten: 40 dB oerlP IFGain:ow  #Atten: 40 dB oerlP
NextPeak| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv  Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
. CenterFreq
0. Next Pk Right ) 2.457000000 GHz
00 0o
StartFreq
" NextPk Left o 2417000000 GHz
00 10
W Stop Freq|
X ¢ Marker Deta X ) 2.497000000 GHz
00 0 N2
o MKr—-CF g 8000000 MHz
Auto Man
00 0
o Mkr—RefLv] 0 Freq Offset
0 Hz|
500 600
More|
10f2
ICenter 245700 GHz Span 80.00 MHz © Center 2.45700 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)
sc status usc. status
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REPORT NO: R13541206-E4

FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

HIGH CHANNEL 11

—
BB Keysight Spectrum Analyzer - AP2021.4.13,84445/40882 MOR-CONL [N BB Keysight Spectrum Analyzer - AP2021 4.13 84445/40882, MOR-CONL [E=TE=E
L [ ke ALIGN AUTO [ 01:51:16 AM Apr 15, 2021 L RE__[s00 DC | I T REF] [ a [01:22:25 AM Apr 15, 2021
#Avg Type: RMS TRACEL -5 s ¢|  Frequency Center Freq 2.462000000 GHz ] #Avg Type: RMS Acel 3 Frequency
&> Trig: FreeRun Avg|Hold: 50150 TYPE(M NFE PNO: Fast —»— 1rig: Free Run AvglHold: 50/50 TYPEI
#Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oer|P
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dgidiv - Ref 30.00 dBm 10 dBidiv  Ref 30.00 dBm
Log Log
Center Freq| CenterFreq
0 2462000000 GHz 20 2.462000000 GHz
StartFreq| StartFreq
S0 2422000000 GHz oo 2.422000000 GHz
T <> Stop Freq >v< - "O StopFreq|
X 2502000000 GHz (N 2502000000 GHz
200 200
8.000000 MHz| 8.000000 MHz
Auto Man| Auto Man
o ‘ w00
0 Freq Offset| . Freq Offset|
: 0 He| o 0 Hz|
500 0
ICenter 2.46200 GHz Span 80.00 MHz Center 2.46200 GHz Span 80.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts). #Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)
sc status sc. satus

Page 53 of 382

UL LLC

12 Laboratory Dr., RTP, NC 27709; USA

This report shall not be reproduced except in full, without the written approval of UL LLC

TEL: (919) 549-1400




REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 52-Tones, RU Index 37

Channel| Frequency | 6 dB BW | 6 dB BW | Minimum
ANT A ANT B Limit
(MHz) (MHz) (MHz) (MHz)

Low 3 2422 4.24 4.32 0.5

LOW CHANNEL 3

[ B ONL [ =3 =S
L ®_ [s0aOC [ mreer ALIGN AUTO__[10:47:06 PM Apr1d, 2021 . L R [s509 DC I NT ReF] [ ALIGNAUTO _[06:14:28 oM Apri, 2021 "
[Center Freq 2.422000000 GHz . #Avg Type: RMS TRACE 35 6 requency [Center Freq 2.422000000 GHz 1. #Avg Type: RMS TRACE[ 55 6 requency
NFE— PNOTFast == Trig: Free Run AvglHold: 50/50 e NFE_ PNO:Fast = Trig: FreeRun AvglHold: 50/50 e
IFGainiLow  #Atten: 40 dB oerlP IFGain:Low #Atten: 40 dB oeTlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB
10 dBidiv  Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
CenterFreq CenterFreq
200 2422000000 GHz 20 2.422000000 GHz
00 00
StartFreq StartFreq|
9 2382000000 GHz o 2.382000000 GHz
X % ¢
oo StopFreq 1oa StopFreq
2462000000 GHz 2.462000000 GHz
o 8.000000 MHz : 8.000000 MHz
Auto Man| Auto Man|
- Freq Offset| . Freq Offset|
0Hz 0 Hz|
ICenter 2.42200 GHz Span 80.00 MHz Center 2.42200 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)
sc status sc status
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REPORT NO: R13541206-E4
FCC ID: C3K1964

DATE: 2021-07-08
IC: 3048A-1964

2TX Antenna A + Antenna B OFDMA MODE: 52-Tones, RU Index 40

Channel

Frequency

(MHz)

6 dB BW
ANT A
(MHz)

6 dB BW
ANT B
(MHz)

Minimum
Limit
(MHz)

Mid 6

2437

4.32

4.24

0.5

MID CHANNEL 6

—
Keysght Spectrum Ansyzer - AP20Z14 13,8445/ 40862, MOR-CONL s eysight Spectrum Analyzer - AP20ZLA 1384445/ 40882 MOR-CONL (===
L R 500 _OC [ mrrer ALIGN AUTO _[10:52:35 PM Apr 14, 2021 Frequenc, . RE_ [s00 oC | I INT REF [ ALIGNAUTO _[08:27:23 PM Apr16, 2021 Frequenc,
Center Freq 2.437000000 GHz. ] s TRACE[ 2315 6 quency [Center Freq 2.437000000 GHz ] #Avg Type: RMS TRACE[LS 355 6 quency
NFE— PNOFast == Trig: FreeRun AvglHold: 5050 e NFE PNO:Fast —— Trig: FreeRun AvglHold: 50/50 e
IFGain:Low  #Atten: 40 dB oerlP IFGain:ow  #Atten: 40 dB oerlP
Auto Tune| Auto Tune|
Ref Offset 11.19 dB Ref Offset 10.98 dB.
10 dBidiv Ref 30.00 dBm 10 dB/div  Ref 30.00 dBm
Log Log
CenterFreq| CenterFreq|
2437000000 GHz 2437000000 GHz
00 0o
StartFreq StartFreq
2397000000 GHz ¢ 2397000000 GHz
A W
X
oo i StopFreq " StopFreq
2477000000 GHz 2477000000 GHz
00 0
CF Ste| CF Step)|
8000000 MHz| 8.000000 MHz
Auto Man) lAuto Man
00 0
FreqOffset Freq Offset
0Hz] 0 Hz|
500 600
ICenter 2.43700 GHz Span 80.00 MHz Center 2.43700 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)
sc status usc. stamus
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